255198501001 3K 3) % 4t./Drive system

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
255013515001  [Drive axle(AQ) IXENHr (AQ) 1 #E%/Optional
1 255013510001 Drive axle (DW) IRZHF (DW) 1 3 /Optional
255013510002  |Drive axle (KD) IXZN#r (KD) 1 #E%/Optional
2 255013520003  |Adjusting shim 1 PR 1 1
3 255013520002  |Nut M20x1.5 BEREM20x1. 5 8
4 910600100021  |Dowel pin GB119. 2-8x25 EFE44CB119. 2-8x25 1
5 910400100007  |Washer GB97.1-10-200HV P IGBI7. 1-10-200HV 12
6 910400500007  |Washer GB93-10 PR PE GB9Y3-10 12
7 910100400004  |Bolt GB5786-M10x1.25x30-8. 8 HZH4£GB5786-M10x1. 25x30-8. 8 12
8 910300900002  |Nut GB6178-M20-8 IZEEGB6178-M20-8 1
9 910400100009  |Washer GB97.1-14-200HV P EIGBI7. 1-14-200HV 5
10 910400500009  |Washer GB93-14 PR PE GBY3-14 5
11 910100200010  [Bolt GB5785-M14x1.5x50-8.8 MZH4£GB5785-M14x1. 5x50-8. 8 5
12 910600600037  |Split pin GB91-4x40 IF 45GBI1-4x40 1
13 910400500012  |Washer GB93-20 B GBY3-20 9
14 910400100012  |Washer GB97. 1-20-200HV SF- 4B GB97. 1-20-200HV 1
15 910100500006  |BoltGB31. 1-M20x90-8. 8 B2FEGB31. 1-M20x90-8. 8 1
16 910800100020 |0 ring 90x2. 65 0J%JBl- 4 90x2. 65 1
. 920900100037  |Motor ( HP) FLHL (HP) 1 %% /Optional
920900100034  |Motor (WN) L (WN) 1 %2%%/Optional
s 255014010002  |Gear box (ZN) AR AR (ZN) 1 %% /0Optional
255014012002  [Gear box (JD) AR LR (JD) 1 #%2%%/Optional
19 255013520005  [Seal washer S 1
20 255013520001  |Bolt M20x1.5x66 IZHEM20x1. 5x66 1
21 255013520004  |Adjusting washer 2 PR 72 1
. 255098513251  |Encoder (HP) fmis A (HP) 1 #%¢/Optional
255098513253  |Encoder (WN) higas (D 1 %% /Optional




255198501002 3X5h4f (AQ) /Drive axle (AQ)

5 /NO ZmfL /SN Name R %{E/ QTY| #7E/Remarks
1 255098523560 Hub nut Q03A4-21000 B REREQ03A4-21000 12 255013515001
2 255098523561 Half axis Q03A4-204000 2 41003A4-204000 2 255013515001
3 255098523562 Sealing gasket Q03A4-20800 224 #003A4-20800 2 255013515001
4 910100300009 Bolt M6X12 BEFEM6X12 4 255013515001
5 910400500005 Washer 6 HH6 4 255013515001
6 255098523563 Nut seat retaining ring Q03A4-20700 |4} EE 4 & Q03A4-20700 2 255013515001
7 255098523564 Nut seat Q03A4-20600 12 B} BEQ03A4-20600 2 255013515001
8 255098523514  |Bearing 33115 B HEVR 1l 7K 33115 2 255013515001
9 255098523565 Wheel hub Q03A4-20500 2 4%Q03A4-20500 2 255013515001
10 255098523566 Brake bolt 2593-72001 i 2h 25242 2593-72001 4 255013515001
11 255098523567 Brake bolt A22A3-02051 HI BN F B FEA22A3-02051 12 255013515001
12 255098513501  |Left brake assy REF00056L | B 4% 2 B REF000561L 1 255013515001
13 255098523568 Left support plate Q03A4-20200 e SR RRQ03A4-20200 1 255013515001
14 255098523569 Vent plug assembly 90106-65690 i8S 28 2 890106-65690 1 255013515001
15 255098523570 Jam up 22193-03001 $£9£22193-03001 2 255013515001
16 255098523571 Right support plate Q03A4-20300 4 A&EARQ03A4-20300 1 255013515001
17 255098523572 Hub bolt Q03A4-20900B I #£Q03A4-209008 12 255013515001
18 255098023513  |Bearing 30615 B HEVR Tl 7K 30615 2 255013515001
19 255098523512 | Oil seal SD100x140x12 HESD100x140x12 2 255013515001
20 255098523506 | Oil seal SD45x62x12 i SD45x62x12 2 255013515001
21 255098523573 Axle housing Q03A4-20100 HF52Q03A4-20100 1 255013515001
22 255098523574 Jam up 22193-03001 $£3£22193-03001 1 255013515001
23 255098523575 Pin 8X18 B FE 48X 18 1 255013515001
24 255098513508  |Right brake assembly REFO0056R i 5 8% 5 BREF00056R 1 255013515001




255198501003 3X 5447 (DW) /Drive axle (DW)

5 /NO ZmfL /SN Name R %{E/ QTY| #7E/Remarks
1 255098513501 |Left brake assembly T | B 4 i 1 255013510001
2 255098523502 Drive axle left bearing plate IR A SR 1 255013510001
3 255098523503  |Air hole assembly ALK 1 255013510001
4 255098523504  |Blocking e 1 255013510001
5 255098523505 New drive axle housing RS 1 255013510001
6 255098523506  |0il seal SD45x62x12 THEFSD45x62x12 2 255013510001
7 255098523507 Drive axle right bearing plate IRBHE A5 SC AR 1 255013510001
8 255098513508  |Right brake assembly A5 ) B A% R 1 255013510001
9 255098523509  |Spring washer 14 HiH14 16 255013510001
10 255098523510  [Brake bolt i) 5)) A IR A 4 255013510001
11 255098523511  |Brake bolt il ) A WA 12 255013510001
12 255098523512 [0il seal SD100x140x12 THEFSD100x140x12 2 255013510001
13 255098023513  |Bearing 30615 il 7K30615 2 255013510001
14 255098523514  |Bearing33115 4h7k33115 2 255013510001
15 255098523515  |Nut seat I B 2 255013510001
16 255098523516  |Nut seat circlip BB P 2 255013510001
17 910400500005 Spring washer 6 6 4 255013510001
18 910100300009 Bolt M6x12 IEFEM6x 12 4 255013510001
19 255098523519  |Hub R 2 255013510001
20 255098523520 Hub connecting bolt FHE AR 12 255013510001
21 255098523521  |Half shaft seal washer il CBr) % o 1 2 255013510001
22 255098523522  |Half shaft 2l 2 255013510001

23_~" 23 255098523523  |Rim nut FC R R 12 255013510001




255198501004 %) 3 % &. sk /Brake assembly

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY| #7%/Remark
A 255098513501 |Brake assembly (left) REFO00560xL |#i|zh 4% &4 /8 (77 )REF000560xL 1 |[m&1-40
_ 255098513508 :I dRT dSSTIMOTY (Mg K UUU00UX ﬁ?'Jﬁ]%%EKEﬁ(E)REFOOO560XR 1
1 255098523401 EEKS Bisi %ii%TPJ.y 2¢30605333-7,300u1i- %EJ@J%%TEQWE\HEQZ3653-7_3011 1 1 [t
N LEFT BRAKE ASSY 255098523402 |- 4 R I
B: RIGHT BRAKE ASSY' ) 255098523403 |Gap adjusting sleeve 23653-72041 |[f] [ % £23653-72041 N R
255098523404 |Gap adjusting sleeve23653-72041-R | i) [ i %4 £23653-72041-R 1
3 255098513502 [__7- MO OESEIEN SRS e p 2 1 23653-73021 2 |xam
4 255098523405 |Resilient pad 24433-70160G BAPE P 24433-70160G 1
5 255098523406 |Hand brake lever 23653-72071C Tl 3 hi A1 23653-72071C 1 [EAEXFRSE—
5 255098523407 |Hand brake lever 23653-72071C-R | F-#15h#i4123653-72071C-R 1
6 255098523408 |Return spring23673-72261 6] 37 135 23673-72261 2
7 255098523409 |Gasket 23653-72131 P 23653-72131 1
8 255098523410 |Top material 23653-72161 T5i#23653-72161 1
9 255098523411 |Tension spring 2353-72171 1. %2353-72171 1
10 255098523412 [Hand brake push rod 23653-72081 |7l &3 23653-72081 1
11 255098523413 |Compression spring 23673-72391 | K453 23673-72391 1
1p | 255098523414 |Adjusting lever 23653-72151 VR BT FF23653-72151 1 [ AR —
255098523415 |Adjusting lever 23653-72151-R i B AL FF23653-72151-R 1
13 255098523416 |Pressure spring seat 23653-72191 | &% /:23653-72191 1
14 | 255098523417 |spring 23653-72051 1% 23653-72051 1
15 255098523418 |Pressure spring cover 23653-72111 |/ ##%23653-72111 2
16 |_255098523419 |Spring 23653-72091 5% 23653-72091 1 | EAEEE—
255098523420 |Spring 23653-72091-R 15 23653-72091-R 1
17 255098523421 |Pressure spring seat 23653-72121 | #:23653-72121 1
18 | 255098523422 (o7 THTEESET SRR TRE S9USOT oy 1 03653-72101 2
19 | 255098523423 |Fulcrum post 22673-72231 S HEA22673-72231 1
o 20 | 255098523424 |[Gasket 22673-72251 2267372251 1
21 | 255098523425 |Glue plug 22673-72321 5 4%22673-72321 1
29 255098513503 |Brake cable assembly (left) il B s () 1 |HATAHI
255098513504 [Brake cable assembly (right) il N B (A7) 1 |HTA %
23 | 910400500006 [Bolt GB5782-M8x16 242 GB5782-M8x16 1




255198501004 #)3h B ¥ s/Brake assembly

/N0 A% /SN Name R B /QTY %9 /Remark
24 910100300020 |Spring Washer GB93-8 HE GB93-8 1
c 255098513505 g{:\z:.l;&;;v\auu pPuTTTo aaaclllmyc‘woo: %Ui}]ﬁj\yﬁ}é\ﬁi24433-70160(3 1 //J:\:il )’\;JA/I‘/J\ B
255098513806 |- o7C C-F FUUTR OSSETEYERTOS w200 47 1 824433-70160G-R | 1
| 25 A E,),I)?:::.ﬂ buupump byllllucl LLUIO: %Uiﬂﬁj\ﬁ{ﬂ:ZZG??’_?ZOGla 1 K%zﬂ%ﬁg’ﬁj\:
i T A T T T s Rhizzore T2001aR | 1| nmins
DIAdRTC Dralicrl pulllp gualu 01O — N \
26 A B?c"u’&\é' OTArTCIT Purmp PrstolT_eJeCtoT fjHﬂJj};ﬁi};EJﬁZZﬁG?ﬁ:?ﬁTlgio{J_ 2 ?iiiﬁz}i
27 A rad 2274072 79111 221141 ) 2 \\ XE/‘
28 A Piston 22673-72071 15 %£22673-72071 1 AN ER R 1
29 A ::l’l-‘Lcl)l’:gr\ pump Icatlic’s DUWI £Z2907Oo- ﬁﬁ§%22673-72081e 1 K%zﬁj}%{,ﬂi
30 A E,),I)?:::; uraricri pulllp bpllllg 01O %Uiﬂ%ﬁﬁi%ZZG?&?ZOgl 1 K%zﬂ%ﬁg’ﬁj\:
31 A E)I::fl\:ir\bul)pulllp Ul plug 94900 %Uiﬂﬁﬁ/ﬁ]%24433-7607oe 1 K%zﬁj}%{,ﬂi
32 A E,)’I)(:.I;b‘" pump JICTUCT SUICW ZZ0/7 0" fif’y;jq]j K0T ﬂ,?: T] £Z07 5" 1 K%zﬂ]ﬁz’ﬁj\:
33 A :’;J:l;}: DTEEUET SCIEW gUalu ZZO0 7S5~ le’nyf‘lﬂ)k C Br V] 7 & ZZO0T13- 1 Kﬁﬁﬂﬁsﬁ?
34 A Dust cap 22492-74010G Bli k2 55 22492-74010G 1 A Rt
35 255098523435 |[Clinch bolt 22493-71020G H14T22493-71020G 1
36 255098523436 |base plate 22493-71010G 4 22493-71010G 1
37 255098523437 |Fulcrum post 22493-71030G W HE4422493-71030G 1
38 255098523438 | [ [ il #1842 22493-71030G ] B 244 22493-71030G 1 | EABEEL
39 255098523439 #4510 B5310-00010 #4[%10 B5310-00010 1
40 255098523440 | [a] B i % 4122493-72030G [5] [2 1f 2 AT 22493-72030G 1




2551985010053% 344 (KD) /Drive ax|e (KD)

5 /NO ZmfL /SN Name R %E/ QTY| #7E/Remarks
1 255098513501 Left brake assembly T | B 4 i 1 255013510002
2 255098513541  |Drive axle left bearing plate T BB TEAR 1 255013510002
3 255098513542  [New drive axle housing i 1 255013510002
4 255098513543  |Half shaft 4 2 255013510002
5 254198523544  |Blocking e 1 255013510002
6 255098523544  |Drive axle right bearing plate 15 B TEAR 1 255013510002
7 255098513508  |Right brake assembly A 1) By 45 A R 1 255013510002
8 255098523546  |Hub R 2 255013510002
9 255098523547 Hub connecting bolt BEUERE 12 255013510002
10 255098523548  |Rim nut SO B) 12 255013510002
11 255098523549  |Lock washer 1F 7)) 2 255013510002
12 255098523550  |Locknut B AR B 2 255013510002
13 254198523562  |Brake bolt B EAL 4 255013510002
14 255098523551  [Bolt M14X1.5X35 BZFEM14X1. 5X35 12 255013510002
15 255098523512 [0il seal TC100x140x12 B TC100x140x12 2 255013510002
16 255098023513  [Bearing 30615 B HEVR Tl 7K 30615 2 255013510002
17 255098523514  [Bearing33115 [P HER 7l K 33115 2 255013510002
18 255098523555  [Bolt M6x12 B FEMEx 12 4 255013510002
19 255098523556  |Spring washer 6 k6 4 255013510002
20 255098523506  |0il seal TC45x62x12 M TC45x62x12 2 255013510002
21 255098523558  |Half shaft seal washer AL 2 255013510002
22 254198523543  |Air hole assembly TR 1 255013510002




252198501006 E &4 (ZN) /Gear box (ZN)

FF /N0 4ifi/SN Name £ Bci/Qmy| %1k /Remark
1 910100300036  |Bolt IZREM10X25 4
2 910400500007  |Spring washer FEEE 10 20
3 255098524003 Bearing cap LS 1
4 255098524004  [Spacer By 4
5 910800100032 |0 seal ring OJF % 3] 75X3. 1 1
6 255098524006  [Box FeiA 1
7 255098524007  [0il seal THEFTC45X85X10 1
8 910700200024  |Bearing6209 TR BRI 7K 6209 1
9 910700200021  |Bearing6206 IRV IR 07K 6206 3
10 255098524010  |0-ring O 3% It P 25X 2. 65 2
11 255098524011 Input shaft assembly A N2 A L
12 910700200023  |Bearing6208 R BRI 7K 6208 1
13 910100100125  |Bolt M10X100 IZFEM10X100 12
14 910100300034  |Bolt M10X16 IZFEM10X16 2
15 255098524017  |Stop dog Fith 1
16 255098524019  |Paper pad IR 1
17 255098524020  |axle Hl 1
18 255098524021  |Gear BRI 1
19 255098524022 Gear assembly Wi 2H A 1
20 255098524023  |Bearing32207 (B HEVR Tl K 32207 2
21 910100300038  |Bolt M10X35 IEFEM10X35 2
22 255098524042  |Bearing 6306 TR BRI 7K 6306 1
23 255098524043 Differential assembly e TR S 1
24 255098524027 Locking plate B 4
25 255098524044  |Hole with elastic retainer 85 FLH #1485 1
26 910600100013  |Pin6X20 [ A 456X20 2
27 255098524025 Bearing seat AR R 2
28 255098524026  [Bolt JyEs 4
29 255098524018  |Box cover A i 1




252198501007 Z£:% % (ZN) /Differential mechanism (ZN)

FF£/NO /SN Name £k BB /QTY  %VE/Remark
1 255098524024  |Left differential carrier ZE AR A 1
2 255098524028  |Gear e 2
3 255098524029  [Axle -l 1
4 255098524030 Washer HhJE 2
5 255098524032  [Gear ITRENER 4
6 255098524034 Gear ring 4 H 1
7 255098524035  |Washer Jistjisryic] 4
8 255098524036  |Spacer B 6
9 255098524037  |Bolt IR 12
10 910700200026  |Bearing R R h7K6211 2
11 255098524040  |Nut BZREM10X1. 25 12




252198501008 % i %4 (JD) /Gear box (JD)

F2/NO /SN Neme £ BcR/QTY %3 /Remark
1 254198524001 Box GG 1
2 254198524002 Bearing pedestal Al R R 2
3 254198524003 Lock plate BT 4
4 254198524004 Box IR 4
5 254198524005 Differential assembly Je TR A K 1
6 254198524006 O-ring 85X3. 1 OF%3% 35} 8185 X 3. 1 1
7 254198524007 Bearing pedestal R R 1
8 254198524008 Spring washer 10 PR 10 16
9 254198524009 Bolt M10X25 BZHEM10 X 25 6
10 254198524010 Twin gear shaf Wl 1
11 254198524011 Twin gear XU 4 56 1
12 254198524012 Bearing NJ307E HiI7ANJ307E 1
13 254198524013 Bearing 32206 47K 32206 2
14 254198524014 Bush ES 1
15 254198524015 Adjustable pad AR 5%
16 254198524016 Locknut B R 1
17 254198524017 O-ring 62X3. 1 OJE % BEl62 X 3. 1 1
18 254198524018 End cover Ui i 1
19 254198524019 Bolt M10X1.25x25 BEAEML0 X 1. 25X 25 4
20 254198524020 Axle Lt 1
21 254198524021 O-ring 30X2.4 04 %5 P30 X 2. 4 2
22 254198524022  |Bearing 6206/p5 17K 6206/p5 2
23 254198524023 Bearing 6306/p5 4h7%6306/p5 1
24 254198524024 Input gear PN 1
25 254198524025 Bearing 6208 Hil K 2
26 254198524026 Pin B10X28 H4B10X 28 2
27 254198524027 Case cover 6 o5 1
28 254198524028 Batter board SENLAR 1
29 254198524029 Bolt MI0X1.25X15 JEAEMI0 X 1. 25X 15 2
30 254198524030 Spring washer 12 PR 12 8
31 254198524031 Bolt M12X1.25X50 JEREM12 X 1. 25X 50 2




252198501008 % i 44 (JD) /Gear box (JD)

5 /N0 %A% /SN Name ZZHR Iﬁﬁ/ QTY| #¥E/Remark
32 254198524045 BoltM10X 1. 25X 65 BEFEM10X 1. 25X 65 4
33 254198524032 Bolt M12X1.25X100 BEFEM12X 1. 25X 100 6




252198501009 & 45 (JD) £R B /Differential mechanism (JD)
5 /N0 Ymt5/SN Name PR /QTY %% /Remark
1 254198524033 Cross gear shaft Ui 1
2 254198524034 Planet gear TR 4
3 254198524035 Thrust washer 1EHEERE 4
4 254198524036 Axle shaft gear e 2
5 254198524037 Washer P 2
6 254198524038 Differential right half housing FERARAT 5T 1
7 254198524039 Differential left half housing T AR T T 1
8 254198524040 Big gear ring Kk B 1
9 254198524041 Bolt IR 12
10 254198524042 Lock washers B 6
11 254198524043 Nut M10X1.25 BEEM10X 1. 25 12
12 254198524044  |Bearing 6211 K621 2




252198501010 3R 3h %% s/Drive wheel assembly

5 /NO ZmfL /SN Name R %E/ QTY| #7E/Remarks
255013010010  [Drive wheel assembly 23x9-10-18PR (ga| JXBh%8 & 5i23x9-10-18PR (725) 2 %% /Optional
A 255013010011  |Drive wheel assembly 23x9-10 (solid) [IKah%E 8 H23x9-10 (5L 2 1%%¢/Optional
255013010012 Drive wheel assembly 23x9-10 (environ|2¥zh%5e B %23x9-10 (FA£R) 2 %% /Optional
255013010002  |Pneumatic tyre 23x9-10-18PR FLAEHR23x9-10-18PR 2 1% /Optional
1 255013010003  [Solid tyre 23x9-10 LOFR23x9-10 2 i%%:/Optional
255013010007 Environmental protection tyre 23x9-1|¥fr%¥EHA23x9-10 2 13 /Optional

2 255013010001  |Rim assembly 6.50F e 6. 50F 2




252198501011 £ F e RZ LK /Lifting motor and installation

FEE/NO YiF5/SN Name LR PR /QTY %1% /Remarks
X 920900100038  |Motor (HP) L (HP) 1 %% /Optional
920900100035  |Motor (WN) HLAL (WN) 1 1%3%/0ptional
2 255032520003  |Anti vibration pad AR 8
3 255032520001  [Bushing 5 4
4 255032520002  |Washer $40x & 11x4 A8 & 40x ¢ 11x4 4
5 910400500007  |Washer GB93-10 P E GB9Y3-10 6
6 910100100034  |BoltGB5782-M10x55-8. 8 M2 HGB5782-M10x55-8. 8 4
7 255023510006  |Gear pump WETR 1
8 910400100007  |Washer GB97. 1-10-200HV P REIGBI7. 1-10-200HV 2
9 910100300039  [Bolt GB5783-M10x40-8. 8 IZH4£GB5783-M10x40-8. 8 2
0 255098513251  |Encoder (HP) igas (HP) 1 % /0ptional
255098513253  |Encoder (WN) iidas (N 1 %% /Optional




252198501012 & ¥ & & 3t.28/Battery and bracket

B2 /NO GG /SN Name 48 b /Qry| %7 /Remarks
255037010002  [Battery (48V600Ah) (weld) HAJib (48V600Ah) (&) 1 S/ weld
255037010004  [Battery (48V630Ah) (weld) FH 1 (48V630Ah) (J&) 1 SR/ weld
255037010006  |Battery (48V700Ah) (weld) HA¥ib (48V700Ah) (J&) 1 JEpE/weld

) 255037010014  [Battery (48V770Ah) (weld) FH. 1 (48V770AR) (J&) 1 JEpEl/weld
255037010003  [Battery (48V600Ah) (bolt) Fi i1 (48V600Ah) (12) 1 1R /bol t
255037010005  |Battery (48V630Ah) (bolt) It (48V630Ah) (H2) 1 1240/ bol t
255037010007  [Battery (48V700Ah) (bolt) Fi i1 (48V700Ah) (12) 1 1R /bol t
255037010015  |Battery (48V770Ah) (bolt) It (48V770Ah) (42) 1 1230/ bol t

2 255012510001  |Battery bracket welding IR & 1 % H




252198501013 By3&4r/Foot pedal

5 /NO it /SN Name 4 b /QTy| %3 /Remarks
1 255018020005  |Cushion Hh bR B 2
2 255018010001  |Floor welding (front) AR SR G (1) 1
3 255018010002  [Floor welding (rear) MRS S (JF) 1
4 941100100001  [Screw M8x12-8.8 BZ5TM8x12-8. 8 2
5 255018020006  |Foot pedal R 1




252198501014 w.#845 £ /Battery box cover

5 /NO ZmfL /SN Name R %{E/QTY £%7E/Remarks
1 255021010002 Battey box cover welding HLIAR o IR B 1
2 910300100005  |Nut GB6170-M6-10 I EEGB6170-M6-10 8
3 255021010016  |Pressing plate weiding JENES 2
4 255021020003  |Trim Rifiae 1
5 255021020046  [Guard cicle ¢35 g e & 35 1
6 910200500053  [ScrewGB818-M6x20-4. 8 H2%]GB818-M6x20-4. 8 2
7 255021020020  |Handle T 1
8 910400500005  |WasherGB93-6 55 I PE GBY3 -6 4
9 255021020068  |Damping pad Rl 2
10 255021010005  |Hinge welding (left) BEEIEE () 1
11 910100300024  |Bolt GB5783-M8x30-8. 8 B2 H4GB5783-M8x30-8. 8 4
12 910200500056  |Screw GB818-M6x35-4. 8 H2%]GB818-M6x35-4. 8 2
13 255021010010  |Head cover lock T 56 8 1
14 255021020052  |Lock tongue 2 B2 1
15 910400100005  |Washer GB97. 1-6-200HV P34 BIGB97. 1-6-200HV 2
16 910400500008  |WasherGB93-12 B GB93-12 1
17 910400100008  |WasherGB97. 1-12-200HV SF-#4pEGB97. 1-12-200HV 1
18 910300100008  |Nut GB6170-M12-10 B2 EEGB6170-M12-10 1
19 910200500021  |Screw GB818-M4x10-4.8 124TGB818-M4x10-4. 8 2
20 255021020055  |Fixing plate [ii] SE AR 1
21 255021020021  |Handle (inside) F T () 1
22 910100300023  |Bolt GB5783-M8x25-8. 8 12 FEGB5783-M8x25-8. 8 6
23 255021020047  |Holder A 2
24 910400500006  |Washer GB93-8 3 2L E GB93-8 10
25 910400100006  |Washer GB97.1-8-200HV P-4 FEGB97. 1-8-200HV 10
26 255021020054  |Adjusting pad PR 2
27 255021020045  |Bed plate JHEAR 2
28 255021020043  [Bolt [i] 52 WE AR 2
29 255021010006  |Hinge welding (right) BEEES Ch) 1
30 910401500001  |Circlip GB895. 1-22 FLA N 22 7418 GB895. 1-22 2
31 255021010014 |BearingGE12E KT HI7KGE12E 2




252198501014 w.#845 £ /Battery box cover

5 /NO ZmfL /SN Name R %{E/ QTY| #7E/Remarks
32 910300100006  |[NutGB6170-M8-10 IZREGB6170-M8-10 2
33 940400100030  |Air spring 200N (D620) S, 3% 200N (D620) 1
34 940400100031 Air springb500N(D620)-lock oneself [ ##E500N (D620) - H B 1
256937511003 |Seats AH2-2A FERFAH2-2A 1
256937511004 |Seats AH2-3AB JEFTAH2-3AB 1 %% /optional
35 255037510001 |Seats BF2-1A JFERFBF2-1A 1 %% /optional
255037510003 |Seats (comfort)BF2-2A JER (FFIERY) 1 %% /optional
255037510004 [Seat (damping type)BF2-3AB e (ki 1Y) 1 1% %% /optional




252198501015 A7 (i X) /Right side door

5 /NO ZmfL /SN Name R %{E/QTY £%7E/Remarks
1 910100300023  |Bolt GB5783-M8x25-8. 8 I K:GB5783-M8x25-8. 8 2
2 910400500006  |Washer GB93-8 B GB93-8 2
3 910400100006  [Washer GB97. 1-8-200HV P HEIGBI7. 1-8-200HV 2
4 910300100007  |Nut GB6170-M10-10 B2 EEGB6170-M10-10 1
5 910400500007  |Washer GB93-10 PR PE GB9Y3-10 5
6 910400100007  |Washer GB97.1-10-200HV P-4 PEIGBI7. 1-10-200HV 5
7 255021010009  [Side door lock A48 1
8 255021020039  |Fixing plate [ SE AR 1
9 255021020040  |Lock tongue 1 B 1 1
10 505621520041  |Air hole (left) ML ) 1
11 255021010007  |Limit seat welding PR SR 1
12 910100300063  |Bolt GB5783-M14x35-8. 8 IZH4£GB5783-M14x35-8. 8 2
13 255021020059  |Star shaped handle EIVEF 1
14 255021010001  [Side door welding (right) MG Ch) 1
15 940500200016  |Bushing 16x18x16-SF-1 F4% (JH) 16x18x16-SF-1 2
16 910600100031  |Dowel pin GB119.2-10x30 B FE45GB119. 2-10x30 1
17 910100300037  |Bolt GB5783-M10x30-8. 8 M2 H:GB5783-M10x30-8. 8 4
18 255021010004  |Hinge seat welding ey 1
19 255021020044  |Adjusting washer AL 1
20 910100300014  |Bolt GB5783-M6x35-8. 8 B2 FEGB5783-M6x35-8. 8 1
21 505618020016  |Damping pad Rl 1




252198501016 &Mt (FH & X)/Right side plate (hoisting frame)
5 /NO ZmfL /SN Name R %IE/QTY £%7E/Remarks
1 941100100012  |Bolt M8X20 BZ4TNM8x20-8. 8 (B) 1
2 255021010017  [Side plate welding (right) MR ARG Ch) 1
3 505621520041  |Air hole (left) XL () 1
4 910200500052  |Screw GB818-M6x16-4. 8 H2%]GB818-M6x16-4. 8 2
5 910400500005  |Washer GB93-6 L3 A E GB93-6 2
6 910400100005  |Washer GB97.1-6-200HV F- 44 I GBI7. 1-6—200HV 2
7 255021010015 |Hook welding (left) RS () 1




252198501017 AL Ai#&/Left cover plate

5 /NO ZmfL /SN Name R %IE/QTY £%7E/Remarks
1 255021010015  |Hook welding (left) HHEE () 1
2 910400100005  |Washer GB97.1-6-200HV P44 I GBI7. 1-6-200HV 2
3 910400500005  |Washer GB93-6 FEEHLPE GBY3-6 2
4 910200500052  |Screw GB818-M6x16-4. 8 H2%]GB818-M6x16-4. 8 2
5 255021010003  |Side plate welding (left) MR RS (F2) 1 %45 loptiona
255121010020  |Side plate welding (left LI) MR NEE Cedir) 1 i%%%/optional
6 505621510004  |Air hole (right) HRAL ) 1
7 941100100012  [Bolt M8X20 B24TN8x20-8. 8 (2E) 1




252198501018 & £ /Valve cover

5 /NO ZmfL /SN Name R %IE/QTY £%7E/Remarks
1 255021020051  |Holder SR 2
2 910400100005  |Washer GB97.1-6-200HV P44 I GBI7. 1-6-200HV 2
3 910400500005  |Washer GB93-6 FEEHLPE GBY3-6 2
4 910200500053  |Screw GB818-M6x20-4. 8 H2%]GB818-M6x20-4. 8 2
5 255021020002  |Protective cover 1 By 51 1
6 940801500001 M6 Nut M6~ Tl B 4
7 910200500052  |ScrewGB818-M6x16-4. 8 12%TGB818-M6x16-4. 8 6
8 255021020001 Protective cover 2 Bt 52 1
9 255024520065  |Rubber sheath B & 2
i 10 255024520063  |Cap PO FLaa 2
11 255021020017  |Cover Hi g 5 1
12 7 10 12 941100100001 |ScrewM8X12-8. 8 IZETMBX12-8. 8 2
i
8
7
4
6




252198501019 -F-#7 % 3 &./Counter weight assembly

5 /NO ZmfL /SN Name R %{E/QTY £%7E/Remarks

X 255023020001  |Counter weight (2.5t) - (2. 5t) 1 FE4P25N

254523020001  [Counter weight (2.0t) P (2. 01) 1 FE4P20N
2 255023010001  [Pin A5 5 1
3 910100100101 |Bolt GB5782-M24x100-8. 8 M2 H4GB5782-M24x100-8. 8 2
4 910400500013  |Washer GB93-24 IR PE GBY3-24 2
5 255023020007  |Spacer ) 2
6 255023020002  |Cap e 1
] 7 910100300011  |Bolt GB5783-M6x20-8. 8 IZH4£GB5783-M6x20-8. 8 2
8 255023020006  [Spacer PR 2
i 9 910400500005  |Washer GB93-6 35 I PE GBY3 -6 2
' 10 910400100005  |Washer GB97. 1-6—200HV 44 GBIT. 1-6-200HV 2

o

4

LT




252198501020 % Z& (4 i} X) /Frame (sidesway)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 255021510020 Frame welding (middle of south) e 1
2 910100300020  |Bolt GB5783-M8x16-8.8 12 F2GB5783-M8x16-8. 8 4
3 910400500006  |Washer GB93-8 B GB93-8 4
4 910400100006  [Washer GB97. 1-8-200HV P HEIGBI7. 1-8-200HV 4
5 941100100001  [Screw M8X12-8.8 BZETM8X12-8. 8 2
6 255021510004  |Side plate welding MIREE GG M) 1
7 255021510001  |Baffle welding HitRE-& G ) 1
8 910400100009  |Washer GB97.1-14—200HV 44 GBIT. 1-14-200HV 4
9 910400500009  |Washer GB93-14 IR PE GB93-14 4
10 910100300063  |Bolt GB5783-M14x35-8.8 W2 H4:GB5783-M14x35-8. 8 4
11 255021510010  |Plate welding BRI & 1
12 910400100007  |Washer GB97. 1-10-200HV 44 HEGBIT. 1-10-200HV 3
13 910400500007  |Washer GB93-10 PR PE GBI3-10 3
14 910100300037  |Bolt GB5783-M10x30-8. 8 B2 FEGB5783-M10x30-8. 8 3
15 255021510009 Indicator welding {ERBEE A 1
16 910100300051  |BoltGB5783-M12x35-8. 8 B2 FEGB5783-M12x35-8. 8 4
17 910400100008  |Washer GB97.1-12-200HV P PEIGBI7. 1-12-200HV 4
18 910400500008  |Washer GB93-12 PE P GBY3-12 4
19 910300100008  |Nut GB6170-M12-10 WZEFGB6170-M12-10 4




252198501021 % % (P % X) /Frame (ceiling mounted)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 255021510021 Frame welding (crane) ZE ARG (R 1
2 910100300020  |Bolt GB5783-M8x16-8.8 12 F2GB5783-M8x16-8. 8 4
3 910400500006  |Washer GB93-8 B GB93-8 4
4 910400100006  [Washer GB97. 1-8-200HV P HEIGBI7. 1-8-200HV 4
5 255021510001  |Baffle welding HitRE-& G ) 1
6 910400100009  |Washer GB97.1-14—200HV 44 GBIT. 1-14-200HV 4
7 910400500009  |Washer GB93-14 IR PE GB93-14 4
8 910100300063  |Bolt GB5783-M14x35-8.8 W2 H4:GB5783-M14x35-8. 8 4
9 255021510010  |Plate welding BIAR JE& 1
10 910400100007  |Washer GB97. 1-10-200HV 44 GBIT. 1-10-200HV 5
11 910400500007  |Washer GB93-10 PR PE GBI3-10 5
12 910100300037  |Bolt GB5783-M10x30-8.8 W2 44GB5783-M10x30-8. 8 3
13 255021510009 Indicator holder welding {RBEE A 1
14 910100300051  |Bolt GB5783-M12x35-8. 8 B2 FEGB5783-M12x35-8. 8 4
15 910400100008  |Washer GB97.1-12-200HV P PEIGBIT. 1-12-200HV 8
16 910400500008  |Washer GB93-12 PE AP GBY3-12 4
17 910300100008  |Nut GB6170-M12-10 WZEFGB6170-M12-10 4
18 910100300035  |Bolt GB5783-M10x30-8. 8 B2 44:GB5783-M10x30-8. 8 2
19 255021520101 Cover plate R 1
20 253521520063  |Spacer ®14.5x®12.2x10 FiE @14, 5x P 12. 2x10 4
21 255021520109  |Anti vibration pad ¢ 140x & 13x25 W= b 140x b 13x25 4
22 910200200099  |Screw GB70.1-M12x35-8. 8 $24TGB70. 1-M12x35-8. 8 4




252198501022 #= %) &@#&/Control panel

5 /NO ZmfL /SN Name R %{E/QTY £%7E/Remarks
1 941100100009  |ScrewM6x12-8. 8 W25TM6x12-8. 8 19
2 255010020002  |Cover = (F) 1
3 255010020009  [Nut M6 S 1B RIMe 10

. 255010020001  |Cover (Curtis) (k) (Curtis) 1 1%%¢/Optional

255010020007 Cover (Inmotion) = (L) (Inmotion) 1 i3 /Optional
5 255010020003  [Lid HIBNAF i 1
6 910200500040  |Screw GB818-M5x16-4. 8 124TGB818-M5x16-4. 8 2
7 255010020005 Front cover A 5% 1
8 910301300001  |NutGB17880. 1-M5x14 12 RFGB17880. 1-M5x14 1
9 255010020006  |Lid Ja 5 1
10 255010020004  |Tool box T A& 1




252198501023 3% 3 & & 4% /Steer ing mechanism and

installatio

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 255015010007 |6 EF-HA The adjustable handle 1
2 910600400011 |54 R4 45GB879. 1-4x30 Elastic cylinder pin GB879.1-4x30 | 1
3 255015020025 |LfFiEE Clamp holder screw sets 1
4 255015010012 e[ 42100 Steering 100 1
5 255015020019 |4 E Locking block 1
6 910300300006 |42 EFGB6172. 1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057  |#Z}2GB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001  |#Em &k ok Steering string assembly 1
9 255015010003 kA The steering wheel 1
10 910600700014  |44%hGB882-6x26x1. 6 Pin GB882-6x26x1.6 1
11 910600600005  |Ff144GBI1-1. 6x10 Cotter pin GB91-1.6x10 1
12 255015020002  |[E & The fixed seat 1
13 255015010005 | iiFE A Adjust rod welding 1
14 255015020021  [if5 24T Adjust the screw 1
15 911200100004 |34+ JB7940. 1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 HE5EG)E) ®16x D 18x16-SF-1 Composite set (shoulder)®16xd1g 2
17 255011510003 | EH-#h D 16x135 With trunnion®16x135 1
18 910400100005  |*F-#%GBI7. 1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 |3 %44 BEIGB93-6 Spring washerGB93-6 1
20 910100300009 12 H:GB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 I H:GB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007 |3 4 FEGB93-10 Spring washer gb93-10 4
23 910400100007 S PEIGB9T. 1-10-200HV Washer GB97. 1-10-200HV 4
24 255015010004 HEE Bracket welded 1




252198501024 By#l3h# 4\ /Foot brake

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 910100300010  |Bolt GB5783-M6x16-8.8 12 GB5783-M6x16-8. 8 2
2 910400500005  |Washer GB93-6 JEHLPE GBY3-6 2
3 910400100005  |Washer GB97.1-6-200HV P44 I GBI7. 1-6-200HV 2
4 255011510006 Grease nipple THAR 1
5 911000600001  |Hose clamp QC/T390-(11-14) IFE4EQC/T390— (11-14) 2
6 255011520021 Connecting pipe EEE 1
7 910100300003  |Bolt GB5783-M5x12-8.8 IZH4GB5783-M5x12-8. 8 1
8 910400500004  |Washer GB93-5 PR GB93-5 1
9 910400100004  |Washer GB97.1-5-200HV F- 44 I GBI7. 1-5-200HV 1
10 255011510003  |Axle ®16x135 iy Ho Al © 16x135 1
11 910100300039  [Bolt GB5783-M10x40-8. 8 B2 H4£GB5783-M10x40-8. 8 4
12 910400500007  |Washer GB93-10 PR PE GB9Y3-10 6
13 910400100007  |Washer GB97.1-10-200HV F- 44 GBI7. 1-10-200HV 6
14 255011510004  |Foot brake holder welding JH B SR 1
15 940500100006  |Bushing ®16x® 18x15-SF-1 HEE D 16x P 18x15-SF-1 2
16 255011510002  |Pedal weiding FERRJRE A 1
17 255011520010  |Damping pad Zrrp L 1
18 910600600015  [Split pin GB91-2x20 JF E145GB91-2x20 1
19 255011520008  |Spring % 1
20 911200100004 Grease nipple JB7940. 1-M10x1 JHIAFJB7940. 1-M10x1 1
21 255011520013  |Pedal (rubber) BRI (1582) 1
22 910100100023  |Bolt GB5782-M8x45-8.8 B2 H4GB5782-)8x45-8. 8 1
23 910300100006  |Nut GB6170-M8-10 BZEEGB6170-M8-10 1
24 940500100048  |Bushing ®10x P 12x8-SF-1 HEED10xP12x8-SF-1 1
25 255011510001 Brake pump assembly i) ) 2% S 1
26 910100300038  |Bolt GB5783-M10x35-8. 8 B2 44:GB5783-M10x35-8. 8 2
27 910300100007  |NutGB6170-M10-10 IZEEGB6170-M10-10 2
28 255011510009 Hydraulic steel pipe welding 2 WIEMNE IR A2 1
29 255011510010  |Hydraulic steel pipe welding 1 WENER G 1




252198501025 1= % #1#h#E 4\/Parking brake

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
A 255012010001 Parking brake assembly TEZE 1 ) SR 1
1 A Screw GB70. 1-M5x16-8. 8 124TGB70. 1-M5x16-8. 8 1 AN B AL
2 A Spring 2 hr &2 1 AN Bl A
3 A Circlip GB894.1-16 1 380 1 14 P GBB94. 1-16 2 AR
4 A Washer GB97.1-16-200HV F- 44 I GBI7. 1-16—-200HV 2 AR A
5 A Pedal welding PR S 1 AN FR R A
6 A Baffle iR 1 AR A
7 A Screw GB818-M3x8-4.8 124TGB818-M3x8—4. 8 5 AN it
A o 8 A Screw GB818-M3x20-4. 8 IRETGB818-M3x20-4. 8 2 AN BOBlAR
I AN 920200300009 |Micro switch RV-166-1C25 NI % 1
/fl - S 678 0 1613 Ij 10 A Shaft il 1 A HR A
/ ¢ | 11 A Steel ball GB308-5.5 HRBRGB308-5. 5 1 AR
{\‘ 12 A Spring J 3% 1 AR A
\ 13 A Screw GB77-M8x8-45H 124 GB77-M8x8-45H 1 AN Bl A
\ 14 A Assembly seat U0 1 AN ER R
15 A Board 3 B3 1 AN
| 16 A M8x170 Bolt M8x 17042 4 1 N BUR
| 7 A Axle Pt 1 R
i 18 A Nut GB6170-M8-10 12 EFGB6170-M8-10 2 AR A
| 19 A Washer GB97. 1-8-200HV SEARPEGBIT. 1-8-200HV 2 S R AR
\ 20 A Axle 3 3 1| A
\\ ___________________________ e c B BN gg\\\ 21 A Polyurethane tube RAalE 1 AN Fl R A
/ 2 L%% ; 22 A Spring 1 1 1 AR A
B— S T j 23 A Axle 4 4 1 R g
\\ -réT = / 24 A Washer GB97. 1-10-200HV SE4KPEGBIT. 1-10-200HV 4 AN A
Com % By 25 A Washer GB93-10 3155 34 /B GB93-10 3 S B R A
S 26 A Bolt GB5783-M10x25-8. 8 IZA2GB5783-M10x25-8. 8 3 AR i
217 A Board 2 2 1 AN AL
28 A Axle 1 1 1 AN R
29 A Axle 2 Hh2 1 AR L
30 A Board 1 R 1 1 AN A




252198501025 1= % #1#h#E 4\/Parking brake

& &

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
31 A Spring seat 12 P 1 AR AL
32 A Spring Gl 1 AR A
33 A Nut GB889. 1-M5-10 B2 EEGB88Y. 1-M5-10 1 AR AL
34 A Pedal pad B 1 AN ER R
35 A Washer GB93-3 35 A 5 GB93-3 3 AR A
36 A Dowel pin GB879.1-2.5x10 P BIAEAHGBBTY. 1-2. 5x10 1 AR
37 A Board 2 2 1 AN BRI
B 255098512010 Parking brake repair kit T B A 12 FE A, 1

S~ —




252198501026 TR & %43 /Overhead guard and

instal lation

5 /NO it /SN Name 4 b /QTy| %3 /Remarks
1 910100300050  |Bolt GB5783-M12x30-8. 8 2 GB5783-M12x30-8. 8 8
2 910400500008  |Washer GB93-12 FEEHL P GB93-12 8
3 910400100008  |Washer GB97.1-12-200HV SE4KPEGBIT. 1-12-200HV 4
4 255022020002 Special pipe cover SRE R () 1
5 255022020001 Special pipe cover FERE R () 1
‘7 8 9 6 910400200005  |Washer GB96. 1-12-200HV KEPEIGBY6. 1-12-200HV 4
[~/ 7 255022020004 |Coil JEAT ik ] 2
—=/ 5 255022020003 [Coil KI5 2 3
,F . 955022010001  |Overhead guard welding PIRES (ED 1 ) 4
255022010004 Overhead guard welding PIARE (RTD 1 Retii]

X=X




252198501027 J&E#l.4% 4% /Rearview mirror installation

B2 /NO GG /SN Name 2 b /Qry| %7 /Remarks
1 910300100006  |Nut GB6170-M8-10 12 FEGB6170-M8-10 4
2 910400500006  |Washer GB93-8 3 HL 8 GB93-8 4
3 910400100006  |Washer GB97.1-8-200HV P-4 FEIGB9T. 1-8-200HV 4
4 910100300022  |Bolt GB5783-M8x20-8.8 124 GB5783-M8x20-8. 8 4
5 940800100001  |Rearview mirror Ja e 2
6 255049520003 Holder 58 1




255098501028 %% @4 & 4% (AQ) /Steering axle and instal lation (AQ)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
A 255016015001 2.5T steering axle 2 5TEE A 1
1 255098526101  |Left knuckle assembly A73E4-30401 Je B AT S R AT3E4-30401 1 255016015001
2 255098526102 |Steering bridge assembly A73E4-30101A %% [ f4 iA73E4-30101A 1 | 255016015001
3 910300100008 |Nut GB6170-M12-10 12 £GB6170-M12-10 2 255016015001
4 910100300092  |Bolt GB5783-M12x35-8.8 12 #:GB5783-M12x35-8.8 2 255016015001
5 910400100009 |Washer 14 V-4 EGB97.1-14-200HV 4 255016015001
6 910400500009 |Washer GB93-14 B GBO3-14 4 255016015001
7 255098526021  |Bolt M14x40 IZEHM14x40 4 255016015001
8 255016020001  |Anti vibration pad TRE R 2 255016015001
9 255098526025 |Grease nipple ZHAMMEQ701B90 4 | 255016015001
10 254598526103  |Iron shell oil seal23654-32081 k7 #23654-32081 4 255016015001
11 255098526006  [Bearing32X40X32 TREL 7K 32X40X32 4 255016015001
12 254598526104  |King pin A73J4-32111 FHAT3I4-32111 2 255016015001
13 254598526105  |Bearing AQ-Z02N2-20201 HE S B4R 7R AQ-Z02N2-2020 2 255016015001
14 254598526106  |bushing H24C4-12003 *#EH24C4-12003 6 255016015001
15 255098526027 |ES Bearing ESA )0 KT i /K GE16ES 4 255016015001
16 254598526107  |Right knuckle assy A73E4-30301 A 0] S BLAT3E4-30301 1 255016015001
17 910300300006  |Nut GB6170-M12-10 7N F IS GB6170-M12-10 2 255016015001
18 255098526043  |Screw M12X30 H e iETM12X30 2 255016015001
19 254598526108  |Oil seal 75X100X10D 73 75X100X10D 2 255016015001
20 255098526011 |Bearing 32209 37K 32209 2 255016015001
21 254598526109  |hub A73J4-32151 8 AT3J4-32151 2 255016015001
22 255098526012  |Bearing 30207 4#7£30207 2 255016015001
23 254598526110 |Washer 31X60X4-G2724-30711 5 31X60X4-G2774-30711 2 255016015001
24 255098526013  |Nut M30x2 TFHE 2 BEM30x2-A21B4-32311 2 255016015001
25 910600600042 |Pin 6.3x50 £46.3x50 2 255016015001
26 254598526111 |Wheel hub cover 1218-10200 4% 751218-10200 2 255016015001
27 254598526112  |Hub nut 23654-34051B 31 23654-34051B 16 | 255016015001
28 254598526113  |Hub bolt 23564-32041B K 23564-32041B 16 | 255016015001
29 254598526114 |Knuckle adjustment 22214-30321 B 1a] A5 1 %2 22214-30321 2 255016015001
30 254598526115 |O-ring 23654-32161 O [E23654-32161 2 255016015001




255098501028 %% @4 & 4% (AQ) /Steering axle and instal lation (AQ)

I /N0 Ymtg/SN Name P Iﬁﬁ/ QTY| #%¥E/Remarks
31 254598526116  [Straight through nozzle Q70B06 Hil = ¥Q70B06 4 255016015001
32 910401300007 |Elastic retainer for shaft 16 B R 16 8 255016015001
33 254598526117 |Connecting rod pin A73J4-32022B A4 AT3J4-32022B 4 255016015001
34 254598526118 |Connecting rod A73J4-32001B #FFA73J4-32001B 2 255016015001
35 254598526119  |Steering cylinder assembly A73E4-50101% A3 i % A73E4-50101CQ 1 255016015001
36 254598526120 |Round pin B3130-10020 [ k£ 45B3130-10020 1 255016015001




255098501029 3t Mk & <& (AQ/4% ) /Steering axle and installation(AQ/Turn reduction)

5 /NO ZmfL /SN Name R %E/ QTY| #7E/Remarks
A 255016015002  |2.5T steering axle (Turn reduction) 2.5THe MMy (AQIFEZS Jekidl) 1
1 254598526121 e R 1A RRRAQ-702C1-20203 1 255016015002
2 254598526122 FHAQ-202C1-20201 1 255016015002
3 254598526123 IEETM8X18 1 255016015002
4 254598526124 B A B A4 2 BEAQ-Z02C1-20200 1 255016015002
5 910400100009 |washer 14 V-4 GB97.1-14-200HV 4 255016015002
6 910400500009 |wWasher GB93-14 R GBI3-14 4 255016015002
7 255098526021  |Bolt M14x40 B2 F:M14x40 4 255016015002
8 255016020001  [Anti vibration pad T B 2 255016015002
9 254598526120 |Round pin B3130-10020 [ #+44B3130-10020 1 255016015002
10 255098526025 |Grease nipple ZHAMMEQ701B90 3 | 255016015002
11 254598526103  |Iron shell oil seal23654-32081 k7 #23654-32081 4 255016015002
12 255098526006  |Bearing32X40X32 IRl & 32X40X32 4 | 255016015002
13 254598526104  |King pin A73J4-32111 FHAT3I4-32111 1 255016015002
14 254598526105  |Bearing AQ-Z02N2-20201 HE S B4 7R AQ-Z02N2-2020 2 255016015002
15 910300100008 |Nut GB6170-M12-10 128 GB6170-M12-10 2 255016015002
16 910100300092  |Bolt GB5783-M12x35-8.8 12 #:GB5783-M12x35-8.8 2 255016015002
17 254598526106  |bushing H24C4-12003 ##EH24C4-12003 6 255016015002
18 254598526107  |Right knuckle assy A73E4-30301 A5 1) S A T3E4-30301 1 255016015002
19 255098526027  |ES Bearing ESA )0 KT 47K GE16ES 4 255016015002
20 255098526043 |Screw M12X30 B2 1B M12X30 2 255016015002
21 910300300006 |Nut GB6170-M12-10 N AT £ GB6170-M12-10 2 255016015002
22 254598526108 |Oil seal 75X100X10D 73 75X100X10D 2 255016015002
23 254598526109  |hub A73J4-32151 8 AT73J4-32151 2 255016015002
24 254598526111 |Wheel hub cover 1218-10200 429%71218-10200 2 255016015002
25 910600600042 |Pin 6.3x50 £46.3x50 2 255016015002
26 255098526013  |Nut M30x2 FFFZEEEM30x2-A21B4-32311 2 255016015002
27 254598526110 |Washer 31X60X4-G27Z4-30711 B 31X60X4-G2724-30711 2 255016015002
T 28 255098526012  |Bearing 30207 Hh 730207 2 | 255016015002
29 254598526112  |Hub nut 23654-34051B 48R 23654-34051B 16 | 255016015002
30 254598526114 |Knuckle adjustment 22214-30321 B 1e) A5 1 #222214-30321 2 255016015002




255098501029 i+ &4t & 23 (AQ/3% ) /Steering axle and instal lation(AQ/Turn reduction)

F2/NO 4/ SN Name £ b /Qry %7E/Remarks
31 254598526113 Hub bolt 23564-32041B R 23564-32041B 16 255016015002
32 254598526115 O-ring 23654-32161 O#4FE23654-32161 2 255016015002
33 255098526011 |Bearing 32209 17432209 2 255016015002
34 254598526118 Connecting rod A73J4-32001B EFFA73J4-32001B 2 255016015002
35 910401300007 |Elastic retainer for shaft 16 4 A SRR e 16 8 255016015002
36 254598526117 Connecting rod pin A73J4-32022B EEAT3I4-32022B 4 255016015002
37 254598526119 Steering cylinder assembly A73E4-50101%% [a] i T &1 i A73E4-50101CQ 1
38 254598526116  |Straight through nozzle Q70B06 HiE A i Q70B06 5




255098501030 %% &) 4z (AQ) /Steering cylinder (AQ)

5 /N0 4G/ SN Name LR PSR /QTY %1% /Remarks
A 255098511107 |Sealing part maintenance package (st|®FEIEA (B 1HI-AQ) 1 255016015001
1 A Piston rod assembly 15 TEAT SR 1
2 A Cylinder cover HLRG 2
3 A Dust ring DH50 s 22 FEI DH50 2
4 A U ringUN50 UJE FE|UN50 2
5 A 0 ringb3Xx3. 55 0863 X 3. 55 2
6 A 0 ring60X3.55 0% IE60 X 3. 55 1
7 A Support ring R IR 1
8 A Cylinder assembly (INEPSY5 1
9 A Bearing AT A 2




252198501031 %% v Hr & %3 (DW) /Steering axle and instal lation (DW)

/]

/ /‘/ ,"/ [
{5 171 16 18 2192 1

/ /’J‘ I |
920 2394 % |

5 /NO ZmfL /SN Name R %{E/ QTY| #7E/Remarks
A 255016010001 2.5T steering axle 2. 5T#E [ 1
1 255098526004  |Left knuckle assembly o B [T R 1 255016010001
2 255098526001 Steering bridge assembly LA Eh i ENSYRY 1 255016010001
3 910300100008  |Nut GB6170-M12-10 B2 EEGB6170-M12-10 2 255016010001
4 910100300052  |Bolt GB5783-M12x40-8.8 12 FGB5783-M12x40-8. 8 2 255016010001
5 255098526008  [Dowel pin10x20 B4 10x20 2 255016010001
6 255098526042  [Adjusting washer YRR 2 255016010001
7 910400500009  |Washer GB93-14 PRI PE GBY3-14 4 255016010001
8 255098526021  [Bolt M14x40 I FEM14x40 4 255016010001
9 255098526025  |Grease nipple 5 239 2 6 255016010001
10 255098526007  |Pin BT 2 255016010001
11 255098516023  |0il seal R iES] 4 255016010001
12 255098526006  |Bearing32X40X32 VRl il 7K 32X40X32 4 255016010001
13 255098526005  [Bearing B[ Bl K 32TAG-12 2 255016010001
14 255098526010  |Pad e ) R A AR 8 255016010001
15 255098526022 [0 ring 07 [E| 2 255016010001
16 255098526027  |ES Bearing EST a0 K 11 fli7KGE16ES 4 255016010001
17 255098526018  [Bushing ESS 8 255016010001
18 255098526020  |Right knuckle assembly 1 A5 3 1] T UK 1 255016010001
19 255098526016  |Steering wheel hub L 2 255016010001
20 255098526012  [Bearing 30207 H#7K30207 2 255016010001
21 255098526009  [Seal ring 3 75X100X10 2 255016010001
22 255098526011  [Bearing 32209 H#7K32209 2 255016010001
23 910400100016  |Washer GB97. 1-30-200HV P34 PEGB97. 1-30-200HV 2 255016010001
24 255098526013  [Nut M30x2 BEREM30x2 2 255016010001
25 255098526015  |Wheel hub cover B i 2 255016010001
26 255098526043  [Screw M12X30 5 B2ETM12X30 2 255016010001
27 910300100008  |Nut GB6170-M12-10 IZEEGB6170-M12-10 2 255016010001
28 255098526040  |Rim Bolt EIES 16 255016010001
29 255098526041  [Rim Nut IR 16 255016010001
30 910600600043 Pin 446. 3x55 2 255016010001




252198501031 %% v Hr & %3 (DW) /Steering axle and instal lation (DW)

5 /NO ZmfL /SN Name R %E/ QTY| #7E/Remarks
31 255098526026  |Linking pin EEFTAY 4 255016010001
32 255098526019  |Grease nipple JERERRw L 4 255016010001
33 910401300007  |Circlip GB894.1-16 Hi L PE RS FEIGBBYA. 1-16 4 255016010001
34 255098526044  |Adjusting washer R 2 255016010001
35 255098526002  |Linking rod EA 2 255016010001
36 255098516003 Steering cylinder assembly B ) L 1 255016010001
37 910400500010  |Washer GB93-16 HHE IR PEIGBI3-16 4 255016010001
38 910300100010  |Nut GB6170-M16-10 B2 EEGB6170-M16-10 4 255016010001
39 255016020001  |Anti vibration pad I 2 2 255016010001
10 255021520091  |Fixing plate Ji] 7€ BR 2 255016010001
1 910100300071  |Bolt GB5783-M16x45-8.8 124 GB5783-M16x45-8. 8 4 255016010001




252198501032 %% 1) b4 (DW) /Steering cylinder (DW)

5 /N0 4G/ SN Name LR PSR /QTY %1% /Remarks
A 255098510007 |Sealing part maintenance package (st|%H/HEHEAL (5% 7 HL-DW) 1 255016010001
1 A Piston rod assembly 15 TEAT SR 1
2 A Cylinder cover HLRG 2
3 A Dust ring DH50 s 22 FEI DH50 2
4 A U ringUN50 UJE FE|UN50 2
5 A 0 ringb3Xx3. 55 0863 X 3. 55 2
6 A 0 ring60X3.55 0% IE60 X 3. 55 1
7 A Support ring R IR 1
8 A Cylinder assembly (INEPSY5 1
9 A Bearing AT A 2




252198501033 4t w4 & 43 (KD) /Steering axle and instal lation (KD)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
A 255016010004  |Steering axle FE IR L 1
1 255098526050  |Left knuckle Fe i )y 1 255016010004
2 255098526051  |Steering bridge LR RS 1 255016010004
3 255098526052  [Dowel pin10x20 B 41 45A10x20 2 255016010004
4 255098526053  |Washer GB93-14 HIE 14 4 255016010004
5 255098526054  |Bolt GB5783-M12x40-8. 8 12 M12x45 2 255016010004
6 255098526055  |Grease nipple 90° JEyEHA 4 255016010004
7 255098526056  |0il seal 32X40X6/8 B 2B [ 32X40X6/8 4 255016010004
8 255098526057  |Bearing 943/32 TR 7K 943/32 4 255016010004
9 255098526058  |Bearing HE 77517 19806 2 255016010004
10 255098526059 [0 ring 078 d32x4. 8 2 255016010004
11 255098526060  |Pin EXC:] 2 255016010004
/ B AT I8N 12 255098526061 [Nut GB6170-M12-10 REIMI2 2 255016010004
/ (;L \\\ 13 255098526062  |Screw M12X30 B IRAETM12X30 2 255016010004
.f - @ 14 255098526063  |Right knuckle assembly A 1) R 1 255016010004
_ gu;f’ﬂ 15 255098526064  [Seal ring 3 75X100X10 2 255016010004
T /’ 16 255098526065  [Bearing 32209 B VR 1l 7K 32209 2 255016010004
Ba4en / 17 255098526066 |Rim Bolt FeBIR 16 | 255016010004
f: fg g@? 18 255098526067 |Rim Nut feBIZ B 16 | 255016010004
_________ 19 255098526068  [Steering wheel hub HE 2 255016010004
20 255098526069  [Bearing 30207 B HE VR 1l 7K 30207 2 255016010004
21 255098526070  [Nut M30x2 TR BEM30x2 2 255016010004
22 255098526071  |Washer GB97. 1-30-200HV 30 2 255016010004
23 910600600043  |Pin FF L14146. 3x55 2 255016010004
24 255098526074  |Wheel hub cover ik 2 255016010004
25 255098526075  |Linking pin TR 4 255016010004
26 255098526076  |Bearing GEI6ES I7) .02 5 5 4l 2K GE 16ES 4 255016010004
27 255098526077  |Linking rod HEFT 2 255016010004
28 255098526078  [Bushing HE 8 255016010004
29 255098526079 Spring washer 8 R 4 A sttt
30 255098526080  |Bolt M8X18 IEHMBX 18 4 |Ah sunasasasass




252198501033 4t w4 & 43 (KD) /Steering axle and instal lation (KD)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks

31 255098526081  |Snape-gauge IR 2 255016010004

32 255098526082  |Steering cylinder assembly % ) YR 4L 1 255016010004

33 255098526083  |Grease nipple JERERRw L 4 255016010004

34 910400500010  |Washer GB93-16 HHE IR EIGBI3-16 4 255016010004

35 910300100010  |Nut GB6170-M16-10 B2 EEGB6170-M16-10 4 255016010004

36 255016020001  |Anti vibration pad I 2 2 255016010004

\ 37 255021520091  |Fixing plate Ji] 7€ B 2 255016010004
T4 38 910100300071  |Bolt GB5783-M16x45-8. 8 12 FGB5783-M16x45-8. 8 4 255016010004




252198501034 4% &) 4z (KD) /Steering cylinder

B2 /NO GG /SN Name 48 b /Qry| %7 /Remarks
A 255098511007  |Sealing part maintenance package (st|ZHEHEHLAL (B 1a1H1-KD) 1 255016010004
1 A Piston rod assembly 15 TEAT SR 1 AN E SRR
2 A Cylinder cover B 2 AN Bl A
3 A Dust ring DH50 B 2 FEIDH50 2 AR A
4 A U ringUN50 UJ¥ [BlUN50 2 AR A
5 A 0 ring63X3.55 OFF P63 X 3. 55 2 AR A
6 A 0 ring60X3.55 OJEIBl60X 3. 55 1 AR A
7 A Support ring K 1 AN FR R A
8 A Cylinder assembly [INEE=YY 1 AN ERR
9 A Bearing AT A 2 AN Eh AR




252198501032 %% &) % 4 ¥ sk /Steering wheel assembly

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
255015510003  |Steering wheel assembly 18x7-8-14PR (|#%[A1%E 58 18x7-8-14PR (" K) 2 1% 2%%/Optional
A 255015510004 Steering wheel assembly 18x7-8(solid|#% 1% & 18x7-8 (SL.») 2 %% /Optional
255015510005  |Steering wheel assembly 18x7-8 (envir|#% A% /4 18x7-8 GA{R) 2 1% %%/Optional

1 910300100008  |Nut GB6170-M12-10 IEEEGB6170-M12-10 16

2 910400500008  |Washer GB93-12 PR E GBY3-12 16

3 255015520002  |Inner rim 4. 33R M EHE4. 33R 2
/A 255015510001  |Tyre (pneumatic)18x7-8-14PR s (781) 18x7-8-14PR 2 i%%%/Optional
4 255015510002 |Tyre ( solid)18x7-8 G (F20) 18x7-8 2 1% %% /Optional
255015510006  |Tyre (environment) 18x7-8 R (FRFR) 18x7-8 2 i%%%/Optional

5 255015520001  |Inner rim 4. 33R HhECHE4. 33R 2

6 255013020001  |Rim BoltMI12x26 e HIEARM12x26 16




252198501033 T4 hAa3k B & 2% /Morking cylinder mechanism and installation

B2 /NO GG /SN Name 48 b /Qry| %7 /Remarks

1 255019020015  [Drain plug M20x1.5 U ZEM20x1. 5 1
2 910800900001  |Washer JB982-20 20 & P JB982-20 1
3 255019010001  |Cylinder welding AR S 1
4 910400100006  [Washer GB97. 1-8-200HV P HEIGBI7. 1-8-200HV 10
5 910400500006  |Washer GB93-8 35 44 5 GB93-8 10
6. i 6 910100300022  |Bolt GB5783-M8x20-8.8 12 FGB5783-M8x20-8. 8 10
45;5;)@ &Z - 7 255019020013 |Sealing gasket 254 1
"}u o 8 255019010004  |Screen filter W et e A 1
lﬂ 9 255019010002 Cover plate welding FRIEE 1
Ik 10 255019020012  |Fixing plate 2 [i5] SE AR 2 1
e g 11 255019010003 0il dipstick assembly HRUIE R 1

12 256919021020 [5 3 8 5V 0917 YL T e




252198501034 % 2% B39 (=—5%)/ Multiple directional control valve (bigeminy)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks

1 910100400003  |Bolt GB5786-M10x1.25x25-8. 8 H2H4£GB5786-M10x1. 25x25-8. 8 3

2 910400500007  |Washer GB93-10 FEE L PE GB9Y3-10 6

3 910400100007  |Washer GB97.1-10-200HV P44 I GB97. 1-10-200HV 6

4 255024520024  |Supporting plate XHER 1

5 910100300036  [Bolt GB5783-M10x25-8. 8 IZH4£GB5783-M10x25-8. 8 3

6 255024510007 Multi way valve (two combined) 2 851 (1K) 1

6 251124510002 Multi way solenoid valve (two combin| B2 % (ZSXHLRZ &) 1

7 255024510009  [Axle & 16x168 W H i & 16x168 1

8 910400100005  |Washer GB97.1-6-200HV F-HPEIGBI7. 1-6-200HV 9

9 910400500005  |Washer GB93-6 PR PE GBY3-6 7

10 910100300009  |Bolt GB5783-M6x12-8.8 IEH4GB5783-M6x12-8. 8 5

11 255024520018  [Transition rod I PR 3

12 910600600026  |Split pin GB91-3.2x20 FFITE5GB91-3. 2x20 6

13 910600700032  |Short axle GB882-10x20c1B £4%HGB882-10x20c 1B 6

14 910300100005  |Nut GB6170-M6-10 B2 EEGB6170-M6-10 2

15 910600600026  [Split pin GB91-3. 2x20 JF E145GB91-3. 2x20 2

16 910600700032  |Short axle GB882-10x20c1B H4hGB882-10x20c 1B 2

17 255024510002  |Fixed seat [i] 52 1

18 940500200022  |Bushing & 12x ¢ 14x20-SF-1 BEEGHER) & 12x ¢ 14x20-SF-1 2

19 255024520016  |Pressing plate JER 1

20 910100300011  |Bolt GB5783-M6x20-8.8 12 FEGB5783-M6x20-8. 8 2

21 910100300023  |Bolt GB5783-M8x25-8.8 B2 H4GB5783-M8x25-8. 8 4

22 910400500006  |Washer GB93-8 3 2L E GB93-8 4

23 910400100006  |Washer GB97.1-8-200HV P-4 FEGB97. 1-8-200HY 4

24 255024520001  |Fixing plate [ii] 52 AR 1

25 A Axle & 10x60 FAifh ¢ 10x60 1 ANt
26 A Spring J 3 1 AN A
27 A Axle ¢18x27.5 oA & 18x27. 5 1 ANt
28 A Handle FAH 1 AN R
29 A Dowel pin GB879. 1-3x16 PR A 4HGB8T9. 1-3x16 1 A B R 3
30 255024510006  |Handle assembly AT A 2 1 5 /Inc.25-29
31 255024510001  |Holder welding YRR E 1




252198501034 % 2% B39 (=—5%)/ Multiple directional control valve (bigeminy)

5 /NO it /SN Name 4 b /QTy| %3 /Remarks
32 255025020003 Joint ek 2
33 910300100006  |NutGB6170-M8-10 B2 REGB6170-M8-10 2
34 255024520017 Connecting rod ERAT 2
35 940500100006 Bearing bushing ¢ 18x ¢ 16x37 To A& £ ¢ 18x & 16x37 2
36 255024510004  [Control lever welding (lifting) BHNIEE (S 1
37 255024520022  |Handle ball ( lifting ) FEk G Tt) 1
38 255024510005 Control lever welding ( slope ) BN IES (RD 1
39 255024520023  |Handle ball (slope) T ER (IR} 1
40 255024520028  [Sleeve LHIES 2
11 255098514001 |Solenoid Valve Assembly (24V) P 1 10 s (24V) 1 FALTE 1B % FH A




252198501035 % 2%y B39 (= 8%) /Multiple directional control valve (trigeminy)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 910100400003  |Bolt GB5786-M10x1.25x25-8. 8 H2H4£GB5786-M10x1. 25x25-8. 8 3
2 910400500007  |Washer GB93-10 FEE L PE GB9Y3-10 6
3 910400100007  |Washer GB97.1-10-200HV P44 I GB97. 1-10-200HV 6
4 255024520024  |Supporting plate XHER 1
5 910100300036  [Bolt GB5783-M10x25-8. 8 IZH4£GB5783-M10x25-8. 8 3
6 255025010002 Multi way valve (three combined) 2 851 (=) 1 Bk
6 251125010002 Multi way solenoid valve (three comb|=HkZ % (ZSXHLRZ &) 1 frigs
7 255024510009  [Axle & 16x168 W H i & 16x168 1
8 910400100005  |Washer GB97.1-6-200HV F-HPEIGBI7. 1-6-200HV 9
9 910400500005  |Washer GB93-6 PR PE GBY3-6 7
10 910100300009  |Bolt GB5783-M6x12-8.8 IEH4GB5783-M6x12-8. 8 5
11 255024520018  [Transition rod I PR 3
12 910600600026  |Split pin GB91-3.2x20 FFITE5GB91-3. 2x20 9
13 910600700032  |Short axle GB882-10x20c1B £4%HGB882-10x20c 1B 9
14 910300100005  |Nut GB6170-M6-10 B2 EEGB6170-M6-10 2
15 910600600026  [Split pin GB91-3. 2x20 JF E145GB91-3. 2x20 2
16 910600700032  |Short ax1eGB882-10x20c1B H4hGB882-10x20c 1B 2
17 255024510002  [Fixing seat [i] 52 1
18 940500200022  |Bushing & 12x ¢ 14x20-SF-1 BEEGHER) & 12x ¢ 14x20-SF-1 3
1 19 255024520016  |Pressing plate JER 1
20 910100300011  |Bolt GB5783-M6x20-8.8 12 FEGB5783-M6x20-8. 8 2
21 910100300023  |Bolt GB5783-M8x25-8.8 B2 H4GB5783-M8x25-8. 8 4
22 910400500006  |Washer GB93-8 3 2L E GB93-8 4
23 910400100006  |Washer GB97.1-8-200HV P-4 FEGB97. 1-8-200HY 4
24 255024520001  |Fixing plate [ii] 52 AR 1
25 A Axle & 10x60 FAifh ¢ 10x60 1 ANt
26 A Spring J 3 1 AN A
27 A Axle ¢18x27.5 oA & 18x27. 5 1 ANt
28 A Handle FAH 1 AN R
29 A Dowel pin GB879. 1-3x16 PR A 4HGB8T9. 1-3x16 1 A B R 3
30 255024510006  |Handle assembly AT A 2 1 5 /Inc.25-29
31 255024510001  |Holder welding YRR E 1




252198501035 % 2%y B39 (= 8%) /Multiple directional control valve (trigeminy)

5 /NO it /SN Name 4 b /QTy| %3 /Remarks
32 255025020003 Joint ek 3
33 910300100006  |Nut GB6170-M8-10 I EEGB6170-M8-10 3
34 255024520017  |Linking rod AT 3
35 940500100006 Bearing & 18x & 16x37 Toi R £ $18xd16x15 3
36 255024510004  [Control lever welding (lifting) BHNIEE (S 1
37 255024520022  |Handle ball ( lifting ) FEk G Tt) 1
38 255024510005 Control lever welding (slope) BN IES (RD 1
39 255024520023  |Handle ball (slope) T ER (IR} 1
40 255025010001 Control lever welding ( accessory 1)[#MMIES JEELD 1
141 255025020002 Handle ball (accessory 1) FHEER (@ E 1) 1
42 255024520028  |Sleeve B ©29x D 16x38 1
43 910800100003 |0 ring 17x2.65 0% PE -4 17x2. 65 2
44 255023520033  |Joint8-M20x1. 5-M16x1. 5-60° 23k (H) 8-M20x1. 5-M16x1. 5-60° 2
45 255098514001 |Solenoid Valve Assembly (24V) HAL T4 IR S B (24V) 1 FRL IR P A




252198501036 % 353 B34 (WEE) /Multiple directional control

valve (four joint)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 910100400003  |Bolt GB5786-M10x1.25x25-8. 8 H2H4£GB5786-M10x1. 25x25-8. 8 3
2 910400500007  |Washer GB93-10 FEE L PE GB9Y3-10 6
3 910400100007  |Washer GB97.1-10-200HV P44 I GB97. 1-10-200HV 6
4 255024520024  |Supporting plate XHER 1
5 910100300036  [Bolt GB5783-M10x25-8. 8 IZH4£GB5783-M10x25-8. 8 3
6 255025510002 Multi way valve (four combined) 2 % 1 (JUIR) 1 Bk
6 251125510002 Multi way solenoid valve (three comb|VUHkZ % (ZSXHLRZ "D 1 frigs
7 255024510009  [Axle & 16x168 W H i & 16x168 1
8 910400100005  |Washer GB97.1-6-200HV F-HPEIGBI7. 1-6-200HV 9
9 910400500005  |Washer GB93-6 PR PE GBY3-6 7
10 910100300009  |Bolt GB5783-M6x12-8.8 IEH4GB5783-M6x12-8. 8 5
11 255024520018  [Transition rod I PR 4
12 910600600026  |split pin GB91-3.2x20 FFITE5GB91-3. 2x20 12
13 910600700032  |Short axle GB882-10x20c1B £4%HGB882-10x20c 1B 12
14 910300100005  |Nut GB6170-M6-10 WZEFGB6170-M6-10 2
15 910600600026  |[split pin GB91-3. 2x20 JF E145GB91-3. 2x20 2
16 910600700032  |Short axle GB882-10x20c1B H4hGB882-10x20c 1B 2
17 255024510002  [Fixing seat [i] 52 1
18 940500200022  |Bushing & 12x ¢ 14x20-SF-1 BEEGHER) & 12x ¢ 14x20-SF-1 4
19 255024520016  |Pressing plate JER 1
20 910100300011  |Bolt GB5783-M6x20-8.8 12 FEGB5783-M6x20-8. 8 2
21 910100300023  |Bolt GB5783-M8x25-8.8 B2 H4GB5783-M8x25-8. 8 4
22 910400500006  |Washer GB93-8 3 2L E GB93-8 4
23 910400100006  |Washer GB97.1-8-200HV P-4 FEGB97. 1-8-200HY 4
24 255024520001  |Fixing plate [ii] 52 AR 1
25 A Axle ¢ 10x60 FHflh & 10x60 1 ANt
26 A Spring J 3 1 AN A
27 A Axle $18x27.5 HrHh & 18x27. 5 1 ANt
28 A Handle FAH 1 AN R
29 A Dowel pin GB879. 1-3x16 PR A 4HGB8T9. 1-3x16 1 A B R 3
30 255024510006  |Handle assembly AT A 2 1 5 /Inc.25-29
31 255024510001  |Holder welding YRR E 1




252198501036 % 23 B34 (W9 EK) /Multiple directional control valve (four joint)

55 /NO it /SN Name 2R bR /QmY| % ¥E/Remarks
32 255025020003  |Joint 3k 4
33 910300100006 Nut GB6170-M8-10 IEREGB6170-M8-10 4
34 255024520017 Connecting rod ERAT 4
35 940500100006 Bearing bushing ¢ 18x ¢ 16x37 Tl Ed18xp16x15 4
36 255024510004 Control lever welding(lifting ) BRYFIES GET) 1
37 255024520022 |Handle ball (1ifting) THiEk GEETH 1
38 255024510005 Control lever welding(slope ) BN IES (RD 1
39 255024520023  |Handle ball (slope) Bk (iR 1
40 255025010001 Control lever welding(accessory 1) [#BAMIES JEELD 1
141 255025020002 Handle ball( accessory 1) FHEER (@ E 1)
42 255025510001 Control lever welding ( accessory 2)[#MMIES (JEE2) 1
43 255025520002 Handle ball (accessory 2) FHEER (& H.2) 1
44 910800100003  |Oring 17x2. 65 OJZ e[~ 17x2. 65 4
45 255023520033 |Joint 8-M20x1.5-M16x1.5-60° P23k (H) 8-M20x1. 5-M16x1. 5-60° 4
46 255098514001 |Solenoid Valve Assembly (24V) FEL TG IR S (24V) 1 FEL T R R A




252198501037 #& & % %./Hydraulic system

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 255023510005  |Joint 25-G1- & 32 3k (e ) %5) 25-G1- $ 32 1
2 911000600006  |Hose clamp QC/T390-(40-45) M5 4QC/T390- (40-45) 2
3 255023520008  |Rubber hose Jie & () 1
4 911000600003  |Hose clamp QC/T390-(22-26) M5 4QC/T390- (22-26) 2
5 255023520006  [0il return hose ¢ 23x ¢ 13x3600 B 1% & 23x & 13x3600 1
6 911000600004 Hose clamp QC/T390-(34-38) Mx4§iEQC/T390- (34-38) 4
7 255023520013  |0il return hose ¢ 35x ¢ 25x1900 B 1% & 35x & 25x1900 1
8 910800100002  |oring 13.2x2. 65 OFZPE- A 13. 2x2. 65 2
9 255023520034  |Joint 8-2xM16x1.5-60° 23k (H) 8-2xM16x1. 5-60° 2
10 255023520002 |Hydraulic hose assembly 8-12700-1SCH¥E % &k (5) 8-L2700-1SC-60° 1
11 255023520001  |Hydraulic hose assembly 8-L3000-1SC—{¥ & E & (5+) 8-1.3000-1SC-60° 1
12 255023520004  |Hydraulic hose assembly (90° ) 13-L27\¥E% &% (90° ) 13-L2750-25C-6( 1
13 255023520035  |Joint12-G1/2-M22x1. 5-60° Bk (B s) 12-G1/2-M22x1. 5-607 1
14 255023520022 Transition steel pipe P 1
15 910400100005  |Washer GB97.1-6-200HV - PBIGBI7. 1-6-200HV 2
16 910400500005  [Washer GB93-6 FER L PE GBY3-6 2
17 910200200036  |Screw GB70. 1-M6x20-8. 8 124TGB70. 1-M6x20-8. 8 2
18 255023510002 [Joint 16-M22x1.5-$ 25 3k () 16-M22x1. 5- & 25 1
19 255023520021  |Rubber tube Jie & (El3) 1
20 255023510007  [Joint 8-M18x1.5-M16x1.5-60° 3k (BES) 10-M20x1. 5-M16x1.5{ 3
21 255023520033  |Joint 11-M18x1.5-0 B (BiES) 11-M20x1. 5-0 1
22 255023510003  [Joint 6-G1/4-M14x1.5-60° P53k (BUE) 6-G1/4-M14x1. 5-60° 1
23 255023520003 [Hydraulic hose assembly (90° )6-L142[¥ &8 &8 (90° )6-L1420-15C-607 1
24 255023520005  |Hydraulic hose assembly (90° )8-LI142[¥E% & (90° )8-1L1420-1SC-607 1
25 910800100015  |Oring 19x2. 65 OJF 8- 19x2. 65 1
26 255023520030  |Joint 12-2xM22x1.5-60° 23k (H) 12-2xM22x1. 5-60° 1
27 255023520033  |Joint 8-M20x1.5-M16x1.5-60° 23k () 8-M20x1. 5-M16x1. 5-60° 1
28 250523510001  |Joint 7-2xM14x1.5-M16x1.5-60° 3k (Z38) 7-2xM14x1. 5-M16x1.5-4 2
29 910800100003  |Oring 17x2. 65 OJF P~ 17x2. 65 3
30 255023510001  |Joint 6-M12x1.5-M14x1.5-60° Bk (BUE ) 6-M12x1. 5-M14x1. 5-4 1
31 255044020122 |Joint 12-M20x1.5-M22x1.5-60° $2:3k (H) 12-M20x1. 5-M22x1. 5-60° 1




252198501037 #& & % %./Hydraulic system

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
32 255023520032  |Joint 6-M20x1.5-M14x1.5-60° 23k () 6-M20x1. 5-M14x1. 5-60° 1
33 255023520017  |Hydraulic hose assembly 6-L1000-1SC¥/E % & UAL6-L1000-1SC-60° 1
34 255023520018  |Hydraulic hose assembly 6-L1100-1SCH¥ &% &k (5)6-L1100-1SC-60° 1
35 255023520007  |Joint 6-G1/4—M14x1.5-60° #3k (B) 6-G1/4—M14x1. 5-60° 3
36 910800100021  |Oring 11.2x2.65 OJEIBl-11. 2x2. 65 4
37 255023520027  |Rubber hose fixing block Ji 7 [ T8 AR 1
38 255028520034  |Rubber hose fixing block JB2 [l s B 2
39 910200200060  |Screw GB70. 1-M8x35-8. 8 B24TGB70. 1-M8x35-8. 8 1
40 255023520012  |Hydraulic hose assembly 6-L500-1SC-6|¥ & & &A% (B) 6-1.500-1SC-60° 1
41 255023520016  |Hydraulic hose assembly 6-L600—1SC—6|{¥ /% % & UZAL6-L600-1SC-60° 1
42 255023520019  |Joint 8-G1/4-M16x1.5-60° 23k (H) 8-G1/4-M16x1. 5-60° 1




NMERAETR (FRBEITE) /Mast lifting pipel ine (standard mast)

5 /NO it /SN Name 4 b /QTy| %3 /Remarks
1 255044020043  |Hoop i 6
2 921600400002 Strip 8x300 FLA78x300 4
3 255044020042 Press plate JER 4
= 900200301004  |0il return hosellL=620 6] 7 11.=620 2 H=2000
P 900200301004  |0i1 return hosell=870 [E 9 8 1L=870 2 H=2500
900200301004 |0il return hosell=1120 Ay 1L=1120 2 H=3000
- ml 900200301004 |0il return hosellL=1270 [l 1L=1270 2 fi=3300
L A 900200301004 |0il return hosell=1370 [yl 1L=1370 2 H=3500
\ai\ 900200301004 |0il return hosell=1420 5] 1L=1420 2 H=3600
e 4 900200301004  |0il return hosell=1470 Ay & 11.=1470 2 H=3700
3 I 900200301004 10il return hosell=1620 [l 1L=1620 2 H=4000
4 900200301004 |0il return hosellL=1770 [HJh A 1L=1770 2 H=4300
900200301004 |0il return hoselL=1920 a9 & 11.=1920 2 H=4500
900200301004 |0i1 return hosell=2120 A 1L=2120 2 H=5000
900200301004 |0il return hosell=2370 |y B 1L=2370 2 H=5500
900200301004 |0i1 return hosell=2620 [y 1L=2620 2 H=6000
5 255044020118 Joint ek (=) 1
6 255044020150 Hydraulic hose assembly 15-1360-2SC¥ &% &k (H) 15-L360-25C-60° 1
7 950700300002 Speed limit valve XSF-F161-48 PR ) XSF-F16L-48 1
8 910800100040 Oring —out 24x2.4 0T JBl-4124x2. 4 1
9 255044010040 Joint ek (=) 1
10 255044020013 Hydraulic hose assembly (135° )15-L74{¥ & &k (135° ) 15-L740-2SC-6( 1
11 921600400003 Strip P-N156-00646 FLA G5 40) P-N156-00646 2
12 900200301004  |0il return hose2 By A 2 1
13 256898520001 Explosion—proof valve By 1 1) 1
14 910800100003 Oring 17x2.65 OJ% 8- N 17x2. 65 3




ITEREAETR (B2 HWH)/Mast |ifting pipel ine(two stage full free |ift)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 255043529001 Joint 12-2xM22x1.5-60° B3k (BE ™) 12-2xM22x 1. 5-60° 1
255043520009 Hydraulic steel pipe L=760 TEANEL=760 1 H=2000
255043520010 Hydraulic steel pipe L=1010 TEANEL=1010 1 H=2500
@ 255043520011 Hydraulic steel pipe L=1300 R EL=1300 1 H=3000
& 255043520012 Hydraulic steel pipe L=1460 WENE1=1460 1 H=3300
255043520013 Hydraulic steel pipe L=1610 R EL=1610 1 H=3500
. 255043520013 Hydraulic steel pipe L=1610 WEMNEL=1610 1 H=3600
ge/@) 2 255043520013 Hydraulic steel pipe L=1610 R EL=1610 1 H=3700
255043520014 Hydraulic steel pipe L=1850 WA EL=1850 1 H=4000
1 255043520015 |Hydraulic steel pipe L=2010 BUENEL=2010 1 H=4300
255043520016 Hydraulic steel pipe L=2110 R EL=2110 1 H=4500
. 255043520017 |Hydraulic steel pipe L=2360 TR E1.=2360 1 H=5000
&2 255043520018 Hydraulic steel pipe L=2710 WEMNEL=2710 1 H=5500
255043520019 Hydraulic steel pipe L=2960 TR AN L=2960 1 H=6000
3 255044520132 Hose clamp RS 1
4 910200200038 Screw GB70. 1-M6x25 B24TGB70. 1-M6x25 1
5 255044020119 Hydraulic hose assembly 15-1.395-2SC¥ & & & i (H) 15-L395-25C-60° 1
6 255044020150 Hydraulic hose assembly 15-1360-2SC¥ &% &k (H) 15-L360-25C-60° 1
7 950700300002 Speed limit valve XSF-F161-48 PR I XSF-F16L-48 1
8 910800100004 Oring 18x2.65 0T JE- 14 18x2. 65 1
9 255044010040 Joint —iEPk 1
10 255044020013 [Hydraulic hose assembly (135° )15-L7{#EE Sk (135° )15-L740-25C-6(0 1
11 255043520022 Joint 12-M27x1. 5-M22x1. 5-60° Bk (BUESS) 12-M27x1. 5-M22x1. 54 1
12 255044020122 Joint M20x1.5-M22x1.5 #3% (B M20x1. 5-M22x1. 5 1
13 910800100003 Oring 17x2. 65 OJEFBl-PN17x2. 65 3




ITEREAETR (=LKL HWd)/Mast |ifting pipeline(three stage full free |ift)

1=

o . S 1 .

{

B ®

32

18

;

31 30 29
N 520{?1\%; 17 ?;6 15

| —14

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 255044520081 Bushing S 1
255044520084 Hydraulic hose assembly 15-11910-2SC{¥E % & (H) 15-L1910-2SC-60° 1 H=3600
255044520071 Hydraulic hose assembly 15-12180-2SC|¥ & & & ik (H) 15-1.2180-2SC-60° 1 H=4000
255044520072 Hydraulic hose assembly 15-12430-2SC{¥E % & i (H) 15-L2430-2SC-60° 1 H=4350
255044520073 Hydraulic hose assembly 15-1.2530-2SCI#iJ%E & &k (H) 15-12530-25C-60° 1 H=4500
) 255044520074 Hydraulic hose assembly 15-12730-2SC{¥E % & (H) 15-1L2730-2SC-60° 1 H=4700/4800
255044520075 Hydraulic hose assembly 15-13015-2SC[3%E & &k (H) 15-1L3015-25C-60° 1 H=5000
255044520076 Hydraulic hose assembly 15-13480-2SC{¥ /% % & i (H) 15-L3480-2SC-60° 1 H=5400/5500
255044520077 Hydraulic hose assembly 15-1.3950-2SC3i & & &k (H) 15-13950-2SC-60° 1 H=6000
255044520124 Hydraulic hose assembly 15-14410-2SC{¥E % &k (H) 15-14410-2SC-60° 1 H=6500
253044520063 Hydraulic hose assembly 15-14410-2SC[3E & &k (H) 15-1L4550-25C-60° 1 H=7000
3 255044520096  |Pulley T ©120x36 (Ff) 1
4 910400100008 Washer GB97.1-12-200HV P-HPEIGBIT. 1-12-200HV 1
5 910400500008 Washer GB93-12 PE AP GBY3-12 1
6 910100300054  |Bolt GB5783-M12x50-8. 8 B2 FEGB5783-M12x50-8. 8 1
7 255044020043 Hoop 13 413 5
8 921600400002 Strip 8x300 FLA8x300 6
9 255044020042 Press plate JER 6
10 255044510020 Hydraulic steel pipe welding WERERS 1
11 910400500006  |Washer GB93-8 P GB93-8 5
12 910100300022 Bolt GB5783-M8x20-8. 8 12 FEGB5783-M8x20-8. 8 3
13 255044520083 Hydraulic hose assembly 15-1530-2SCH¥ &% &k (H) 15-L530-25C-60° 1
14 255044510021 Hydraulic steel pipe welding WERE RS 1
15 910800100003 Oring 17x2.65 OJ% 8- N 17x2. 65 2
16 256898520001 Explosion—proof valve Bl 4% i) 1
17 255044520067 Hydraulic hose assembly 15-1330-2SCH¥ &% &k (H) 15-1L330-25C-60° 1
18 255023520030 Joint 12-2xM22x1.5-60° 23k (H) 12-2xM22x1. 5-60° 2
19 255044010040 Joint —iEEEk 1
20 255044520080 Joint ARk 1
o1 900200301004 |0il return hose L=655 5]y & 1L.=655 1
900200301004 |0il return hose L=780 5]y EFL=780 1




INMERLAETR (=LKL ABWH)/Mast lifting pipeline(three stage full free |ift)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
900200301004 |0il return hose L=830 5]y & 1L.=830 1
900200301004  |0il return hose L=930 6] H 7 1=930 1
21 900200301004 |0il return hose L=1075 [l & L=1075 1
900200301004  |0il return hose L=1310 [0y L=1310 1
900200301004 |0il return hose L=1540 [ 9l & L=1540 1
- 22 255044020118 Joint —JlEk 1
] 900200301004 |0il return hose L=1195 [l L=1195 1 H=3600
i 900200301004 |0il return hose L=1320 A L=1320 1 H=4000
] 900200301004 |0il return hose L=1370 [l & L=1370 1 H=4350
i 2l Q 23 900200301004  |0il return hose L=1470 [Hh & L=1470 1 H=4500
ﬂ | 900200301004 |0il return hose L=1615 [y L=1615 1 H=4700/4800
29 23 04 i 900200301004  |0il return hose L=1850 Al L=1850 1 H=5000
- / / ) 1) -Yq\ 900200301004 |0il return hose L=2010 [y L=2010 1 H=5400/5500
- 1 ||| 112 24 921600400003  [Strip P/N 156-00646 H 4L P/N 156-00646 2
e ﬂ 10 25 910400100006 Washer GB97. 1-8-200HV P PEIGBI7. 1-8-200HV 3
2% 3 it 26 910100300020  |Bolt GB5783-M8x16-8.8 12 FEGB5783-M8x16-8. 8 2
27 252144519002 Three joint welding @G 1
121 1 n 28 950700300002 Speed limit valve XSF-F16L-48 PRI% [ XSF-F16L-48 1
97-TF ‘L__@g::/ 29 252144529003 |Hydraulic hose assembly 15-L800-2SCH{¥E 4 & (B 15-1800-25C-60° 1
1B £ 30 255043520022 Joint 12-M27x1. 5-M22x1. 5-60° ek (BUES) 12-M27x1. 5-M22x1.5{ 1
31 910800100004  |Oring 18x2.65 OJF 8- 18x2. 65 2
32 254143529503 Hydraulic hose assembly 15-1560-2SC¥ &% &k (H) 15-L560-25C-60° 1
33 255044020151 Joint 12-2xM22x1.5-60° Bk (BUES) 12-2xM22x1. 5-60° 1
32
18 é€>
31 30 29
= mT\ﬂfD‘ﬂE::'Y‘dm‘?Q—w
[i5 izo\:n 19 17 65




AR R LRk (Jr/EITE) /Side shifter and pipeline installation (standard mast)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 910100100056  |Bolt GB5782-M12x90-8. 8 B2 FEGB5782-M12x90-8. 8 1
2 910400500008 WasherGB93-12 FEEHL P GB93-12 1
3 910400100008  |Washer GB97. 1-12-200HV SE-HE GB9T. 1-12-200HV 1
4 255030520022 Bush ®22x® 13x56 ot £ ©22x P 13x56 1
5 255030520021 Pulley ®110x27 TEHE @ 110x27 (BAHH) 2
6 910200200059 ScrewGB70. 1-M8x30-8. 8 B24TGB70. 1-M8x30-8. 8 2
7 910400500006 Washer GB93-8 35 44 5 GB93-8 6
8 255028520034 Rubber pipe lump Jid 5 1] e B 2
9 255028520035 Pipe press fixedly piank B IR 2
255028520046 Hydraulic hose assembly (90° )10-L29\¥E% &% (90° ) 10-L2950-1SC-6( 2 H=2000
255028520047 Hydraulic hose assembly (90° )10-L34|¥EE & (90° ) 10-13450-1SC-6( 2 H=2500
255027520011 Hydraulic hose assembly (90° )10-L40[¥E% &% (90° ) 10-L4050-1SC-6( 2 H=3000
255027520012 Hydraulic hose assembly (90° )10-L42J¥E%E =8 (90° ) 10-L4250-1SC-6( 2 H=3300
255027520013 Hydraulic hose assembly (90° )10-L44|¥ &% & (90° ) 10-L4400-1SC-6( 2 H=3500
255027520001 Hydraulic hose assembly (90° )10-L45|¥E%E & (90° ) 10-14500-1SC-6(4 2 H=3600
10 255027520014  |Hydraulic hose assembly (90° )10-L46|¥HE % & (90° ) 10-L4650-1SC-6¢ 2 H=3700
255027520015 Hydraulic hose assembly (90° )10-L50|¥ &% =% (90° ) 10-L5050-1SC-6( 2 H=4000
255027520016  |Hydraulic hose assembly (90° )10-L53|¥E % & (90° ) 10-L5350-1SC-6¢ 2 H=4300
255027520017 Hydraulic hose assembly (90° )10-L55| &&= (90° ) 10-L5550-1SC-6( 2 H=4500
255027520018  |Hydraulic hose assembly (90° )10-L61)¥HE % & (90° )10-L6150-1SC-6¢ 2 H=5000
255027520019 Hydraulic hose assembly (90° )10-L66|¥EE =% (90° ) 10-L6650-1SC-6( 2 H=5500
255027520020 Hydraulic hose assembly (90° )10-L71|#E%E & (90° )10-L7150-1SC-6( 2 H=6000
11 255029020024 Joint 8-2XM16x1. 5-60° )k (BiE™5) 8-2xM16x1. 5-60° 2
12 254127520001 fixedly piank TR 1
13 910400100006  |Washer GB97. 1-8-200HV F 44 GBI7. 1-8—200HV 2
14 910800100042 Oring 13.6x2.4 OJZFE-4113. 6x2. 4 2
15 255042520101 Hydraulic hose assembly (90° )10-L50{¥E%E &% (90° ) 10-L500-1SC-607 2
255042510004 Side shiifter assembly (LH) M 2% = B (LH) 1 i%%%/optional
16 255042510001 Side shiifter assembly(LD) M F% 4 LRk (LD) 1 %% /optional
255042510002 Side shiifter assembly(CASCADE) ML EE S (R TRER) 1 i%%%/optional




MAEBRERZE (84 a9)

/Side shifter and pipeline installation(two stage full free)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 910300500006  |Nut GB889. 1-M12-10 B2 EEGB88Y. 1-M12-10 1
2 910400100008 Washer GB97. 1-12-200HV P REIGBI7. 1-12-200HV 1
3 255028520043 Plate FHHERR 1
4 255030520021 Pulley ¢ 110x27 T & 110x27 (Ffl) 2
5 255030520022  |Bushing ®22x ®13x56 A E 0 22x ©13x56 1
9 6 910100100058 BoltGB5782-M12x100-8. 8 12 FEGB5782-M12x100-8. 8 1
7 910400500006 Washer GB93-8 35 4 5 GB93-8 11
8 910200200057 Screw GB70. 1-M8x20-8. 8 B24TGB70. 1-M8x20-8. 8 7
255028510001 Groove welding L=670 SRR EL=670 1 H=2000
255028510002 |Groove welding L=840 SRR 1=840 1 H=2500
. 255028510003  |Groove welding L=1090 AR E1L=1090 1 H=3000
255028510004  |Groove welding L=1240 S GREIRA1-1240 1 H=3300/3500
255028510005 Groove welding L=1390 A F A 1=1390 1 H=3600/3700
255028510006 Groove welding L=1640 A FHEREE1=1640 1 H=4000
10 255028520052 Press plate JERR 2
11 910200200039 Serew GB70. 1-M6x30-8. 8 $24TGB70. 1-M6x30-8. 8 2
. 252030520016 Hydraulic hose assembly 10-1.2220-1SC]¥ &% & % (H) 10-L2220-1SC-60° 2 H=2000
7 254130520009 Hydraulic hose assembly 10-12470-1SC|¥ &% &k (H) 10-1L2470-1SC-60° 2 H=2500
2 . 263028520010 Hydraulic hose assemblyl0-1.2940-1SC¥ &% & % (H) 10-1L2940-1SC-60° 2 H=3000
255030520013 Hydraulic hose assembly 10-L3180-1SC|¥ &% &k (H) 10-L3180-1SC-60° 2 H=3300/3500
254128520039 Hydraulic hose assembly 10-13250-1SC[3 & & &k (H) 10-1L3250-1SC-60° 2 H=3600/3700
255028520059 Hydraulic hose assembly 10-L3600-1SC|¥ %% &k (H) 10-L3600-1SC-60° 2 H=4000
255028510011 Groove welding L=545 P SRR 41.=545 1 H=2000
255028510012 Groove welding L=670 N SRR EL=670 1 H=2500
3 255028510013  |Groove welding L=795 P SRR 51=795 1 H=3000
255028510014 Groove welding L=870 W SRR A 1=870 1 H=3300/3500
255028510015 |Groove welding L=920 Py SRR 51920 1 H=3600/3700
255028510016 Groove welding L=960 SRR A1=960 1 H=4000
14 921600400002 Strip 8x300 FL18x300 2
15 255028510022 Transition steel pipe TENE 1
16 255030520026 Pulley frame TR K 1




A ZRER%E (K42 AWH) /Side shifter and pipeline installation(two stage full free)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
17 910100100072 Bolt GB5782-M16x60-8. 8 12 GB5782-M16x60-8. 8 1
18 910400100010 Washer GB97. 1-16-200HV P RGBI7. 1-16-200HV 1
255028520008 Hydraulic hose assembly 10-L1030-1SC|¥ %% &k (H) 10-L1030-1SC-60° 2 H=2000
255028520009 Hydraulic hose assembly 10-11280-1SC{¥/E % & i (H) 10-L1280-1SC-60° 2 H=2500
255028520010 Hydraulic hose assembly 10-L1470-1SC[¥E & &k (H) 10-L1470-1SC-60° 2 H=3000
19 255028520011 Hydraulic hose assembly 10-11620-1SC{¥E % & i (H) 10-L1620-1SC-60° 2 H=3300
255028520012 Hydraulic hose assembly 10-L1730-1SC[¥i%E & &k (H) 10-L1730-1SC-60° 2 H=3500
255028520013 Hydraulic hose assembly 10-L1550-1SC¥E % &k () 10-L1550-1SC-60° 2 H=3600,/3700
255028520015 Hydraulic hose assembly 10-L1770-1SC[3%E & &k (H) 10-L1770-1SC-60° 2 H=4000
20 255042520101 Hydraulic hose assembly (90° ) 10-L50{¥E% &% (90° ) 10-L500-1SC-607 2
21 255029020024 Joint 8-2XM16x1. 5-60° ) (BiE ) 8-2xM16x1. 5-60° 2
22 910400500006 Washer GB93-8 FERHL P GB93-8 1
22 910100300025 Bolt GB5783-M8x35-8. 8 IZH4£GB5783-M8x35-8. 8 2
23 910800100042 Oring 13.6x2.4 0T JE-4113. 6x2. 4 2
24 255042510004  |Side shiifter assembly (LH) M FL 2 SRR (LH) 1 1%%¢/optional
24 255042510001 Side shiifter assembly(LD) A 2% Rk (LD) 1 %%¢/optional
24 255042510002 Side shiifter assembly (CASCADE) MFL A SR (R B~ 4) 1 1%%%/optional
25 910200200060 Serew GB70. 1-M8x35-8. 8 B24TGB70. 1-M8x35 1
26 255028520035 Pipe press fixedly piank IR 1
27 255028520034 Hose fixing bloke Ji 7 [ 7 B 1
28 910400200005 Washer GB96. 1-12-200HV KHPEIGBY6. 1-12-200HV 2




MABRERZEE(ZH4LAHYH)/Side shifter and pipeline installation(three stage full free)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 910100100048 BoltGB5782-M12x50-8. 8 12 GB5782-M12x50-8. 8 1
2 910400500008 Washer GB93-12 P EL P GB93-12 1
3 910400100008  |Washer GB97. 1-12-200HV S FEIGB9T. 1-12-200HV 2
4 255030520020 Pulley ® x36 120 (dual slot) T D 120x36 (RUHL) 1
255023520036 Hydraulic hose assembly 10-L1800-1CS|3iJ& & &k (H) 10-L1800-1SC-60° 1 H=3600
255030520001 Hydraulic hose assembly 10-12060-1CS|¥/E % & % (H) 10-L2060-1SC-60° 1 H=4000
255030520002 Hydraulic hose assembly 10-12310-1CS|3i%E & &k (H) 10-1L2310-1SC-60° 1 H=4350
255030520003 Hydraulic hose assembly 10-12410-1CS|¥E % & % (H)10-L2410-1SC-60° 1 H=4500
. 255030520004 Hydraulic hose assembly 10-12610-1CS|3%E & &k (H) 10-L2610-1SC-60° 1 1=4800/4700
255030520005 Hydraulic hose assembly 10-12900-1CS|¥/E % & % (H) 10-L2900-1SC-60° 1 H=5000
255030520006 Hydraulic hose assembly 10-13370-1CS|3i%& & &k (H) 10-L3370-1SC-60° 1 1=5500/5400
255030520007 Hydraulic hose assembly 10-13840—-1CS|¥/E % & (H) 10-L3840-1SC-60° 1 H=6000
263030520008 Hydraulic hose assembly 10-1.4330-1CS|3i%& & &k (H) 10-L4330-1SC-60° 1 H=6500
275228011001 Hydraulic hose assembly 10-14650-1CS| ¥ %% &k (H) 10-1L4650-1SC-60° 1 H=7000
6 255030520023 Bushing RES)! 1
7 910100100058  |Bolt GB5782-M12x100-8.8 12 HGB5782-M12x100-8. 8 1
8 255028520043 Chain plate iR 1
9 255030520021 Pulley ¢110x27 W & 110x27 (BAfE) 2
255029020011 Hydraulic hose assembly 10-L1260-1CS|¥ /&% & % (H) 10-L1260-1SC-60° 2 H=3600
255029020014 Hydraulic hose assembly 10-L1340-1CS|¥E % &k (H) 10-L1340-1SC-60° H=4000
255029020012 Hydraulic hose assembly 10-L1410-1CS|¥ %% & % (H) 10-L1400-1SC-60° 2 H=4300
255030520037 Hydraulic hose assembly 10-L1500-1CS| ¥ %% & & (H) 10-L1500-1SC-60° 2 H=4500
0 255028520011 Hydraulic hose assembly 10-11620-1CS|{¥/E % & % (H) 10-L1620-1SC-60° 2 1=4800/4700
255030520024 Hydraulic hose assembly 10-L1720-1CS|¥# %% &k (H) 10-L1720-1SC-60° 2 H=5000
255028520048 Hydraulic hose assembly 10-11950-1CS|¥/E % & % (H) 10-L1950-1SC-60° 2 1=5500/5400
254130540001 Hydraulic hose assembly 10-12190-1CS|¥# %% &k (H) 10-12190-1SC-60° 2 H=6000
256531020701 Hydraulic hose assembly 10-12430-1CS|¥/E % & % (H) 10-L2430-1SC-60° 2 H=6500
255030520004 Hydraulic hose assembly 10-1.2610-1CS|¥# %% &k (H) 10-12610-1SC-60° 2 H=7000
11 255030520022 Bush ®22x®13x56 FHE ©22x P 13x56 1
12 910400100008  |Washer GB97. 1-12-200HV SFH B GB97. 1-12-200HV 2
13 910300500006  |Nut GB889. 1-M12-10 B EEGB88Y. 1-M12-10 1




MABRERZEE(ZH4LAHYH)/Side shifter and pipeline installation(three stage full free)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
14 910100100072 Bolt GB5782-M16x60-8. 8 B2 FEGB5782-M16x60-8. 8 1
15 910400100010 Washer GB97. 1-16-200HV P RGBI7. 1-16-200HV 1
16 255030520026 Pulley frame bR 1
17 255028510022 Transition steel plate L 1
18 910400100006 Washer GB93-8 35 44 5 GB93-8 5
19 910100300022 Bolt GB5783-M8x20-8. 8 B2 H4GB5783-M8x20-8. 8 5
272344029001 Hydraulic hose assembly 10-L300-1CS—{#/% & &k (H) 10-1L300-1SC-60° 2 H=3600
20 255030520008 Hydraulic hose assembly 10-L360-1CS—¥ & & % (B) 10-L360-1SC—60° 2 4000<<H<5000
255030520009 Hydraulic hose assembly 10-L610-1CS—{¥/kE &k (H) 10-L610-1SC-60° 2 H>5000
21 255042520101 Hydraulic hose assembly (90° ) 10-L50{¥E% &% (90° ) 10-L500-1SC-607 2
22 255029020024 Joint 8-2XM16x1. 5-60° ) (BiE ) 8-2xM16x1. 5-60° 2
23 910100300025 Bolt GB5783-M8x35-8. 8 W2 H4GB5783-M8x35-8. 8 2
24 910400500006 Washer GB97. 1-8-200HV P4 EIGBI7. 1-8-200HV 5
25 255030520019 Hydraulic steel pipe welding 2 R E IR G2 1
26 255030520017 Hydraulic hose assembly 10-L1450-1SC]¥ &% = % (H) 10-L1450-1SC-60° 2
27 255028520034 Hose fixing bloke Ji 7 [ 7 B 2
28 910200200060 Screw GB70. 1-M8x35-8. 8 B24TGB70. 1-M8x35-8. 8 1
29 255030520018 Hydraulic steel pipe welding WERE RS 1
30 910800100042 Oring 13.6x2.4 OJZFE-4113. 6x2. 4 2
255042510004 Side shiifter assembly (LH) AL 25 Bk (LH) 1 i%%¢/optional
31 255042510001 Side shiifter assembly(LD) M F2 45 LUk (LD) 1 1%%E/optional
255042510002 Side shiifter assembly(CASCADE) ML A S (R R4 1 %%¢/optional
32 910400200005  |Washer GB96. 1-12-200HV KH[EIGB96. 1-12-200HV 2
33 255028520035 Pipe press fixedly piank IR 2




A #5 (=484 B #1) /Double additional pipeline (three-stage full freedom)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 910400100006  |Washer GB97.1-8-200HV P44 I GBI7. 1-8-200HV 5
2 910400500006  |WasherGB93-8 AT R PE GB93-8 8
3 910100300022  |Bolt GB5783-M8x20-8.8 B2 FEGB5783-M8x20-8. 8 7
4 255030520021  |Pulley ®110x27 T D 110x27 (FAFH) 4
5 255030520022  |Bush®20x®13x56 & P 20x P 13x56 1
6 910400200005 |Washer GB96.1-12-200HV KHEIGBIG. 1-12-200HV 2
7 910100100056  |Bolt GB5782-M12x90-8.8 B2 GB5782-M12x90-8. 8 1
8 255029020015  |Hose baffle AR 1
9 255029020015  |Hydraulic hose assembly 10-L1560-1SCH ¥ [ & & % () 10-L1560-1SC-60° 2 H=3600
9 255028520049 Hydraulic hose assembly 10-L1680-1SCH T 45 & 5% (B) 10-L1680-1SC-60° 2 H=4000
9 255030520027  |Hydraulic hose assembly 10-L1850-1SCH ¥ [ &5 & % () 10-L1850-1SC-60° 2 H=4350/4500
9 255028520048 Hydraulic hose assembly 10-L1950-1SCH T 45 s ik (E) 10-L1950-1SC-60° 2 H=4800/4700
9 255030520001  |Hydraulic hose assembly 10-L2060-1SCH ¥ [ & & ji% () 10-L2060-1SC-60° 2 H=5000
9 255028520045  |Hydraulic hose assembly 10-L2300-1SC{i & & &1 (H) 10-L2300-1SC-60° 2 H=5500/5400
9 255031020100  |Hydraulic hose assembly 10-L.2530-1SCH ¥ [ & & % (E) 10-L2530-15C-60° 2 H=6000
9 255028520050 Hydraulic hose assembly 10-L2730-1SCH T 45 g% (B) 10-12730-1SC-60° 2 H=6500
10 255029020024  |Joint 8-2XM16x1.5-60° ) (BiE ) 8-2xM16x1. 5-60° 4
11 255031020006  |Hydraulic steel pipe welding WENE IR 1
12 255031020008 Hydraulic hose assembly (135°)10-L1000 i & & & 5% (135° ) 10-L1000-1SC-4 2
13 255028510022  |Excessive pipe welding o 1
14 263030520011  |Hydraulic hose assembly 10-L2060-1SCH ¥ [ & & % () 10-L2060-1SC-60° 2
14 255031020009  |Hydraulic hose assembly 10-L2340-1SCH &4 % i (B) 10-1.2340-1SC-60° 2
14 255031020010  |Hydraulic hose assembly 10-L.2590-1SCH ¥ [ & & i (E) 10-L2590-15C-60° 2
14 263028520009  |Hydraulic hose assembly 10-L2690-1SCH &4 & i (B) 10-1.2690-1SC-60° 2
14 255031020012  |Hydraulic hose assembly 10-L.2890-1SCH ¥ [ & & i (E) 10-L2890-15C-60° 2
14 255031020013  |Hydraulic hose assembly 10-L3180-1SCH &4 % /i () 10-1.3180-1SC-60° 2
14 255031020014  |Hydraulic hose assembly 10-L3630-1SCH ¥ [ & & i (E) 10-L3630-1SC-60° 2
14 281227511003  |Hydraulic hose assembly 10-L4300-1SCH &4 & i (B) 10-1.4300-1SC-60° 2
15 255031020004  |Axle ®20x70 5 Hodgh © 20x70 1
16 255031020007  |Pulley ®90x22 W @ 90x22 (B 9
17 255031010001  |Pulley support welded 1 B SRR S 1




% X /Fork

¥

B2 /NO GG /SN Name 2 b /Qry| %7 /Remarks
940100100008 Fork 120x40x1070 4 ITAZY % X 120x40x1070 2 4 /Inc. 1-2
940100100010 Fork 120x40x1150 FEH TTARY % X 120x40x1150 2 1% /Inc. 1-2

A 940100100009 Fork 120x40x1220 FEE ITAZY 7 X 120x40x1220 2 4 /Inc. 1-2
940100100011 Fork 120x40x1370 4 TTARY 7 X 120x40x1370 2 1% /Inc. 1-2
940100100012 Fork 120x40x1520 FE4 ITAZY % X 120x40x1520 2 14 /Inc. 1-2

1 A Fork body T XAk 2 ANEh AR

2 253098514101 Lift pin assembly PEE EK 2




T XZE (ARE1T2E) /carrier (standard mast)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 910100300062 Bolt GB5783-M14x30-8. 8 B2 FEGB5783-M14x30-8. 8 8
2 910400500009 Washer GB93-14 FERELPE GB93-14 8
3 910400100009 Washer GB97. 1-14-200HV P44 I GBI7. 1-14—-200HV 8
4 255038014001 Fork carrier weldind (standard mast) |5 X8R EGA Chril]142) 1
5 910400100007 Washer GB97. 1-10-200HV P IGBI7. 1-10-200HV 1
6 910200200077 ScrewGB70. 1-M10x30-8. 8 124TGB70. 1-M10x30-8. 8 1
7 940200300025 Roller ¢ 119.6-range=59.5-64.5 HVEH D119, 6-range=59. 5-64. J 4
8 910401300026 Circlip GB894.1-55 b FH PP B GBBY4. 1-55 6
9 940200100020 Main roller & 119.2x ¢ 55x34 FIEFL D119, 2x ©55x34 2
10 255040510001 Load backrest welding IR L 1




WNXE(=K428W)/Fork carrier (two stage full free)

B2 /NO GG /SN Name 48 b /Qry| %7 /Remarks
1 910200200077 ScrewGB70. 1-M10x30-8. 8 I2£TGB70. 1-M10x30-8. 8 1
2 255038015001 Fork carrier welding (two stage full frd 58 XA2/EGA (ZRAEHHD 1
3 910100300062 Bolt GB5783-M14x30-8. 8 B2 FEGB5783-M14x30-8. 8 8
4 910400500009 Washer GB93-14 HHE IR EIGBY3-14 8
5 910400100009 Washer GB97. 1-14-200HV P EIGBI7. 1-14-200HV 8
6 255040510001 Fork carrier welding IR L 1
7 940200300025 Roller ¢ 119.6-range=59.5-64.5 HVEH D119, 6-range=59. 5-64. J 6
8 910401300026 Circlip GB894.1-55 b FH PP B GBBY4. 1-55 6




WXL (=84 8W) /Fork carrier (three stage full free)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 910100300062 Bolt GB5783-M14x30-8. 8 B2 FEGB5783-M14x30-8. 8 8
2 910400500009 Washer GB93-14 FERELPE GB93-14 8
3 910400100009  |Washer GB97.1-14-200HV S FEIGB9T. 1-14-200HV 8
4 910100300039 Bolt GB5783-M10x40-8. 8 I KGB5783-M10x40-8. 8 1
5 910400100007 Washer GB97. 1-10-200HV P IGBI7. 1-10-200HV 1
6 910400500008 Washer GB93-12 LB GB93-12 1
7 940200200006 Side roller ¢ 58-CD=60 MZE & 58-CD=60 4
8 255038020008 Side roller adjusting bushing MR 58 1 A 4
9 255038020009 Side roller adjusting pad R G B3R 4
10 910401300026 Circlip GB894.1-55 b FH PP B GBBY4. 1-55 6
11 940200300025  |Roller ¢119.6-range=59.5-64.5 HARE ®119. 6-range=59.5-64.0 6
12 910200200077 Screw GB70. 1-M10x30-8. 8 B2£TGB70. 1-M10x30-8. 8 1
13 255038016001 Fork carrier welding (three stage full {5t XJEE-EA (ZHEHH) 1




1138 (4= 114) /Mast (standard mast)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks

1 910401300026 Circlip GB894.1-55 A FH gt M P4 1B GB894. 1-55 2

2 940200300025  |Roller ¢119.6-range=59.5-64.5 EIRH ©119. 6-range=59.5-64.4 4
255044010001 Mast 2000 TSR E-52000 1 H=2000
255044010002 Mast 2500 134242500 1 H=2500
255044010003 Mast 3000 T TSR HR53000 1 H=3000
255044010004 Mast 3300 1 HE43300 1 H=3300
255044010005  |Mast 3500 P42 43500 1 H=3500
255044010006 Mast 3600 1 HE43600 1 H=3600

3 255044010007 Mast 3700 P E 53700 1 H=3700
255044010008 Mast 4000 1 3R 44000 1 H=4000
255044010009 Mast 4300 PR 54300 1 H=4300
255044010010 Mast 4500 1 3E 54500 1 H=4500
255044010011 Mast 5000 P18 55000 1 H=5000
255044010012  |Mast 5500 P 4E4E45500 1 H=5500
255044010013  [Mast 6000 144256000 1 H=6000

4 910100300035 Bolt GB5783-M10x20-8. 8 B2 44:GB5783-M10x20-8. 8 4

5 910400500007 Washer GB93-10 HHEEEIGBY3-10 4

6 255044010057 Axle ¢ 30x82 i B4 & 30x82 4
255044010014 Mast 2000 AP TSE A 2000 1 H=2000
255044010015 Mast 2500 SR HREA2500 1 H=2500
255044010016  [Mast 3000 SR 4ERE53000 1 H=3000
255044010017  |Mast 3300 AMTHEEA3300 1 H=3300
255044010018  [Mast 3500 AR HEE53500 1 H=3500
255044010019  |Mast 3600 AN TR 3600 1 H=3600

7 255044010020 Mast 3700 AMTZRAE 53700 1 H=3700
255044010021 Mast 4000 HP1 R 54000 1 H=4000
255044010022  [Mast 4300 SRR 54300 1 H=4300
255044010023 Mast 4500 HPI1 )R 54500 1 H=4500
255044010024 Mast 5000 A4 55000 1 H=5000
255044010025  |Mast 5500 AMTHHEA 5500 1 H=5500
255044010026  [Mast 6000 SR 4EE56000 1 H=6000




1138 (4= 114) /Mast (standard mast)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
8 255044020006 Bearing bush LA 2
9 255044020005 Bearing cover X 2
10 910400500010  |Washer GB93-16 A EGBI3-16 4
11 910100200016 Bolt GB5785-M16x1.5x70-8.8 12 FEGB5785-M16x1. 5x70-8. 8 4
12 910400100010 Washer GB97. 1-16-200HV P4 IGBI7. 1-16-200HV 4
13 911200100004 Grease nipple JB7940. 1-M10x1 JHIAEJB7940. 1-M10x1 2
14 940200300013 Roller ¢ 111-range=53-58 EVER & 111-range=53-58 2
15 255044020131 Guide plate AR 2

255044020132 Adjusting pad ¢ 35x ¢ 16x0. 8 L  35x & 16x0. 8 2 3% /optional

16 255044020133 Adjusting pad ¢ 35x ¢ 16x0.5 R ) 35x & 16x0. 5 2 2% /optional

255044020134 Adjusting pad ¢ 35x ¢ 16x0. 2 W ) 35x b 16x0. 2 2 13 /optional




1T (=% 4L 8%) /Mast (two stage full free)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 910401300026 Circlip GB894.1-55 A FH gt M P4 1B GB894. 1-55 2
2 940200300025  |Roller ¢119.6-range=59.5-64.5 EIRE ©119. 6-range=59.5-64. 4 2
255043510027  |Mast 2000 4252000 1 H=2000
SO %5 255043510028  |Mast 2500 P T 24542500 1 1=2500
Iy 255043510029  |Mast 3000 44253000 1 H=3000
255043510030 Mast 3300 1 HE43300 1 H=3300
255043510031 Mast 3500 14253500 1 H=3500
255043510032 Mast 3600 1 HE43600 1 H=3600
3 255043510033  |Mast 3700 M E253700 1 H=3700
255043510034 Mast 4000 1 3R 44000 1 H=4000
255043510035  |Mast 4300 5254300 1 H=4300
255043510036 Mast4500 1 3E 54500 1 H=4500
255043510037  |Mast5000 14255000 1 H=5000
255043510038 Mast5500 P AE 55500 1 H=5500
255043510039  [Mast6000 144256000 1 H=6000
4 910100300035 Bolt GB5783-M10x20-8. 8 B2 44:GB5783-M10x20-8. 8 4
5 910400500007 Washer GB93-10 FE B GBI3-10 4
6 255044010057 Axle ¢ 30x82 i B4 & 30x82 4
255043510014  [Mast 2000 SR 4E252000 1 H=2000
255043510015  [Mast 2500 SR HREA2500 1 H=2500
255043510016  |Mast 3000 SR 4ERE53000 1 H=3000
255043510017  [Mast 3300 AMTHEEA3300 1 H=3300
255043510018  |Mast 3500 AR HEE53500 1 H=3500
255043510019  [Mast 3600 AN TR 3600 1 H=3600
7 255043510020  |mast3700 A TSRAREE 3700 1 H=3700
255043510021  [Mast 4000 HP1 R 54000 1 H=4000
255043510022  |Mast 4300 SRR 54300 1 H=4300
255043510023  |Mast 4500 HPI1 )R 54500 1 H=4500
255043510024  [Mast 5000 A TSEAREE 5000 1 H=5000
255043510025  [Mast 5500 AMTHHEA 5500 1 H=5500
255043510026  |Mast 6000 SR 4EE56000 1 H=6000




1T (=% 4L 8%) /Mast (two stage full free)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
8 255044020006  |Bearing bush LA 2
9 255044020005  |Bearing cover X 2
?% 10 910400500010  |Washer GB93-16 A EGBI3-16 4
Q. 5 11 910100200016  |Bolt GB5785-M16x1.5x70-8. 8 12 FEGB5785-M16x1. 5x70-8. 8 4
g 12 910400100010  |Washer GB97.1-16-200HV P-4 EIGB97. 1-16-200HV 4
13 911200100004  |Grease nipple JB7940. 1-M10x1 JHIAEJB7940. 1-M10x1 2
14 940200300013 Roller ¢ 111-range=53-58 EVER & 111-range=53-58 2
15 255044020131  |Guide plate AR 2
255044020132 |Adjusting pad ¢ 35x ¢ 16x0. 8 L  35x & 16x0. 8 2 13 /Optional
16 255044020133  |Adjusting pad ¢35x ¢ 16x0.5 R ) 35x & 16x0. 5 2 2% /Optional
255044020134  |Adjusting pad ¢ 35x ¢ 16x0. 2 W ) 35x b 16x0. 2 2 3% /Optional




T3 (=% 4 8 &) /Mast (three stage full free)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 255044020131  |Guide plate AR 4
255044020132  |Adjusting pad ¢ 35x ¢ 16x0. 8 PR § 35x & 16x0. 8 4
2 255044020133  |Adjusting pad ¢ 35x & 16x0.5 PHHEE b 35x d 16x0. 5 4
255044020134  |Adjusting pad ¢ 35x $ 16x0. 2 PR § 35x d 16x0. 2 4
255044510120  [Mast 3600 AP 4EE53600 1 H=3600
255044510030  |Mast 4000 SN HREA4000 1 H=4000
255044510031  [Mast 4300 AP 4ERE 54300 1 H=4300
; 255044510032  |Mast 4500 SRR A4500 1 H=4500
255044510033  [Mast 4800 AP 4EE54800 1 H=4800
255044510034  |Mast 5000 SN HREA5000 1 H=5000
255044510035  [Mast 5500 AP 4EE55500 1 H=5500
255044510036  |Mast 6000 SR HEA6000 1 H=6000
4 910401300020  |Circlip GB894.1-40 A P gt M P4 B GB894. 1-40 4
5 910100300039  |Bolt GB5783-M10x40-8. 8 B2 44:GB5783-M10x40-8. 8 8
6 910400500007  |Washer GB93-10 HHEEEIGBY3-10 8
7 910400500008  |Washer GB93-12 PR EIGB93-12 6
8 910400100007  |Washer GB97. 1-10-200HV P PEIGBI7. 1-10-200HV 8
9 940200200005  |Roller ®42-CD=68 MFRHE © 42-CD=68 8
10 255038020008  [Adjusting pad MR 8
11 255038020009  |Adjusting pad M6 A 4R 8
12 255044010057  |Axle & 30x82 5 H 4 & 30x82 4
@ 13 910100300035 [Bolt GB5783-M10x20-8.8 BZFEGB5783-M10x20-8. 8 4
T 14 911200100004  |Grease nipple JB7940.1-M10x1 JHIAFJB7940. 1-M10x1 2
15 255044020006  [Bearing bush L 2
16 255044020005  |Bearing cover X 2
17 910400500010  |Washer GB93-16 35 E GB9Y3-16 4
18 910100200016  |Bolt GB5785-M16x1.5x70-8. 8 B2 FEGB5785-M16x1. 5x70-8. 8 4
19 910400100010  |Washer GB97.1-16—200HV SF-H4E GB97. 1-16-200HV 4
20 910401300026  |Circlip GB894. 1-55 i L PE R4 B GBBY4. 1-55 2
21 940200100021  |Main roller ® 119.6 x ® 55 x34 FERF D119, 6x D55x34 4
22 255044510116  [Mast 3600 TR 53600 1 H=3600




T3 (=% 4 8 &) /Mast (three stage full free)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
255044510023  |Mast 4000 T 454000 1 H=4000
255044510024  |Mast 4300 4R E 54300 1 H=4300
255044510025  |Mast 4500 T 4R 4500 1 H=4500
- 255044510026  |Mast 4800 TR E 54800 1 H=4800
13 255044510027  |Mast 5000 o T 455000 1 H=5000
\ﬁ DiH( 255044510028 |Mast 5500 HTTAR R 5500 1 115500
255044510029  [Mast 6000 4R 56000 1 H=6000
255044510119  |Mast 6500 AR 56500 1 H=6500
255044510112 [Mast 3600 14253600 1 H=4000
255044510037  |Mast 4000 1 3R 44000 1 H=3600
_ 255044510038  [Mast 4300 P12 54300 1 H=4300
I tiny 255044510039 |Mast 4500 AT 2SR £r4500 1 H=4500
! 23 255044510040  |Mast 4800 T ZE 4554800 1 H=4800
A 255044510041  |Mast 5000 P T4E4R45000 1 H=5000
255044510042  |Mast 5500 14255500 1 H=5500
255044510043  |Mast 6000 P T S24R46000 1 H=6000
255044510115  |Mast 6500 M1 E4256500 1 H=6500
3\\ (Dn‘/}}* 8.1 5
S [T
- (i, e oy
g {O




Asthdr (FRETTE) /Lifting cylinder (standard mast)

it

F¥5/NO Hi/SN Name L7 bR /QTY| % ¥E/Remarks
255044010043  |Cylinder ®56x®45x995 (H=2000) YT (H=2000) g | Er/ne 2
255044010044  |Cylinder ®56x®45x1245 (H=2500) L (H=2500) 2
255044010055  |Cylinder ®56x®45x1495 (H=3000) L (H=3000) 2
() A 255044010045 |Cylinder ®56xP45x1645 (H=3300) JHIT (H=3300) 2
@@/ ; B o 255044010046  [Cylinder ®56x®45x1745 (H=3500) WL (H=3500) 2
(@‘5/4 \ 255044010047  |Cylinder ®56x®45x1795 (H=3600) L (H=3600) 2
%Ll T/ é\zg ?\33 A 255044010048  [Cylinder ®56x®45x1845 (H=3700) WL (H=3700) 2
%‘\34 %’\34 255044010049 [Cylinder ®56x P 45x2045 (H=4000) T (H=4000) 2
= 11 @35 255044010050  [Cylinder ®56x®45x2195 (H=4300) WL (H=4300) 2
7 U .1,\35 +\ 255044010051  [Cylinder ®56x®45x2295 (H=4500) ST (H=4500) 2
% 3 ¢\36 255044010052 |Cylinder ®56x®45x2595 (H=5000) T (H=5000) 2
| I 255044010053  |Cylinder ®56x®45x2845 (H=5500) L (H=5500) 2
255044010054  [Cylinder ®56x®45x3095 (H=6000) WL (H=6000) 2
J B 255098510001  |Seal kits(standard mast lifting cyli|Z3AHEFRAL (bruk ]I B AL 2 ?f’; oz o
| 3 255044010101 |Lifting chain LH1623-77 T 4 LH1623-77 2 |
T 255044010059  |Lifting chain LH1623-57 T2 THeE 2 LH1623-57 g [ TEUTR AT
255044010103 Lifting chain LH1623-67 ETHE S LH1623-67 2 " 31010 \E\E‘bf
1] 255044010104  |Lifting chain LH1623-83 AT 525 LH1623-83 2 H:é‘jﬂu \E\Eb_
T 255044010105  |Lifting chain LH1623-87 E T E S LH1623-87 2 H:JDﬂU \E\Ebf
255044010106  |Lifting chain LH1623-89 AT 525 LH1623-89 2 H:ébﬂu \E\Eb_
C 255044010107  |Lifting chain LH1623-91 E T LH1623-91 2 o ‘1010 \E\Ebf
Ny 321\+ @ 255044010108  |Lifting chain LH1623-99 A2 THE 2 LH1623-99 2 | 000
- 19 10:3 ~a S 2 255044010067 |Lifting chain LH1623-105 T HE 2K LH1623-105 2 o
: » 9 | v 255044010068 |Lifting chain LH1623-109 i T 46 LH1623-109 2 |
8 2233 255044010100  |Lifting chain LH1623-121 ATk LH1623-121 2 “ﬂuﬂu ﬂ?\abf
255044010069  |Lifting chain LH1623-131 TR THEE 4 LH1623-131 g [ TOOPR DT
2 255044010070  [Lifting chain LH1623-141 E TSR LH1623-141 2 “Zbuﬂu ﬂ?\abf
1 940200500001  [Chain wheel bearing780708K- & 110x & 4|85 HH7K780708K- & 110x ¢ 40x27 2
2 910401300020  |Circlip GB894. 1-40 i # LR I GBBY4. 1-40 2
3 910400500010  |Washer GB93-16 PEEHEIGBI3-16 2
4 910100400029  |Bolt GB5786-M16x1.5x40-8.8 IRFEGB5786-M16x1. 5x40-8. 8 2




Asthdr (FRETTE) /Lifting cylinder (standard mast)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
5 910600600022  [Split pin 2.5x40 IF 1442, 5x40 2
6 A LH1623 chain LH16234K 2\ 5 2 AN B AL
7 255044020157 Joint Kook 2
8 910600600030  [Sp1it pin 3.2x30 IF F1443. 2x30 2
9 255044020158  |Nut M18x1.5 ERIMIZEIMI8x1. 5 2
10 910300400007  [Nut MI18x1.5 HZEFM18x1. 5 2
" \ 11 955044020128  |Fixing ring [ 52 34 2
3 g m| . 25
W (@ E/ \ 12 255044020129  |Rubber bushing BIRE 2
1._/4 y 7»\33 13 255044020130  |Fixing seat Jii] 5 JA 2
? % ; +\29 = 14 910400100007 |Washer GB97. 1-16-200HV T EGBI7. 1-16-200HV 4
| §\3“ 15 910400500007  |Washer GB93-10 0 4 JBIGB93-10 4
0 1 > ii“ 1T +\35 16 910300200002 |Nut GB6171-M10x1. 25-10 #ZRFGB6171-M10x1. 25-10 4
% i @\36 17 910100300041  |Bolt GB5783-M10x50-8. 8 22 GB5783-M10x50-8. 8 2
: 1 18 910300100007  |Nut GB6170-M10-10 #2REGB6170-M10-10 2
{év 1 2 13, . B | | 19 255044020156 |Joint H itk 2
™ é mx » % 20 910400100008  [Washer GB97. 1-12-200HV SEARPEGBIT. 1-12-200HV 2
%ﬁiﬂtﬂ ;‘\% 21 910400500008  |Washer GB93-12 BB GBY3-12 2
) 22 910100400009  [Bolt GB5786-M12x1.25x25-8. 8 12 F:GB5786-M12x1. 25x25-8. 8 2
7 1 23 A Piston rod % ZEAT 1 ARG
%L‘ g"\-%s T 24 A Adjusting bushing 40. 5x49xL2 #4240, 5x49xL2 1 AN SR At
3&% % A Circlip M T
3 26 A Bearing 50x20x2. 5 3 #&50x20x2. 5 1 AN B it
- o 190\ g a . 27 A Catch 50x40x3 £4)750x40x3 1 AR
! 0 7 e 8 28 A Seal ring 50x40x6 FLIH 1 A
8 22:’3 29 A Piston rod % FE 1 AN Eh A
30 A Copper bushing IR 1 AN FR R
o 31 A Circlip 2L P4 1 S IR
32 A Buffering ring AU 1 AN FR R
33 A Dust ringDKB40x52x7/10 gy 1 AR A
34 A Seal ring 40x50x6 il FH % 4 P 1 ANt
35 A Guide sleeve FHE 1 AN Eh A




Asthdr (FRETTE) /Lifting cylinder (standard mast)

JL :
1!
I

Y

B2 /N0 GG /SN Name 48 b /Qry| %7 /Remarks
36 A 0 ring 49.7x2.4 O 5 4+ el 1 AR AL
37 A Bearing 4030 X il 4030 1 AR A
38 A Cylinder (AREN 1 AN Bl A
39 A Dowel pin R 1 AN ER R

[
<D

[
=

[39)
b=

[
>

P

139
~

<>

8

/
<J
s

= 1y 2

(
i
3




489 hér (=% 42 A W) /Short lifting cylinder (two stage full free)

=

5 /N0 Ymtg/SN Name R 7% /Remarks
255043510068  |Cylinder (M) ®85x®60x772(H=3000) [J&E (M) (H=3000) 1 % /Inc. 1-25
255043510066  |Cylinder (M) ®85x®60x522 (H=2000)  |yHi&EL (M) (H=2000) 1
255043510067  |Cylinder (M) ®85x®60x647 (H=2500)  [&E (M) (H=2500) 1
255043510069  |Cylinder (M) ®85x®60x847 (H=3300)  [yHi#&EL (M) (H=3300) 1
255043510070  |Cylinder (M) ®85x®60x897 (H=3500) [yi#EL (M) (H=3500) 1
255043510071  |Cylinder (M) ®85x®60x922 (H=3600) |yHi&EL (M) (H=3600) 1
A 255043510072 |Cylinder (M) ®85x®60x947 (H=3700)  [yh#EL (M) (H=3700) 1
Ci 255043510073  |Cylinder (M) ®85x®60x1047 (H=4000) |yHi&EL (M) (H=4000) 1
= i/#@- — 255043510074  |Cylinder (M) ®85x ®60x1122 (11=4300) [T (M) (H=4300) 1
4/$ | = 255043510075 |Cylinder (M) ®85x ®60x1172 (H=4500) |ifhiiT (M) (1=4500) 1
5/4?} ’47125 255043510076  |Cylinder (M) ®85x®60x1297 (H=5000) [Jl&E (M) (H=5000) 1
< } 255043510077  |Cylinder (M) ®85x®60x1447 (H=5500) [iHEL (M) (H=5500) 1
7@ J e 255043510078  |Cylinder (M) ®85x ®60x1572(H=6000) [JHEL (M) (H=6000) 1 -
| B 255098510004  |Seal kits (two stage full free middl|#% 3 HEIRA (24 H B IEED) 1 e
_ 255043510079  |Lifting chain LH1623-37 T HE S LH1623-37 2 H=2000
1‘1’ 955043510080  |Lifting chain LH1623-47 e THiE 4 LH1623-47 2 1=2500
1 255044010059  |Lifting chain LH1623-55 T E4LH1623-55 2 H=3000
<-P/13 255044510134  |Lifting chain LH1623-61 E T4 LH1623-61 2 H=3300
P/ 255014010103  |Lifting chain LH1623-65 2T} 2 LH1623-65 2 H=3500
16 255044510135  [Lifting chain LH1623-59 ETHESLH1623-59 2 1=3600/3700
i ¢
> 255044510046  |Lifting chain LH1623-67 i THaE 4 LH1623-67 2 1=4000
a— 255044510047  |Lifting chain LH1623-73 FETHESLH1623-73 2 H=4300
Eﬁz‘l'g;z 2 255043510139 |Lifting chain LH1623-77 ALTHEE 2 LH1623-77 2 H=4500
255044010106  |Lifting chain LH1623-87 LT Sk LH1623-87 2 H=5000
255043510107  |Lifting chain LH1623-99 AT 525 LH1623-99 2 H=5500
255043510106  [Lifting chain LH1623-109 TS5 LH1623-109 2 H=6000
1 A Dust ring 60x74x8/11 55 24> 1 AN FR R
2 A Catch 60X70X3 PIR60XT70X3 1 AN A
3 A Seal ring 60X70X6 il FH % 4 P 1 ANt
4 A Guide sleeve FHE 1 AN Eh A




489 hér (=% 42 A W) /Short lifting cylinder (two stage full free)

5 /N0 Ymtg/SN Name R 7% /Remarks
5 A 0 ring 84.4x3.1 O 5 4+ el 1 AR AL
6 A 0 ring 77.5X3.55 O % 4 el 1 AN B AL
7 A Bearing 6035 P 76035 1 AR
, 8 A Piston rod 5 FEAT 1 AN B AL
9 A Circlip R 1 AR A
e 10 A Piston assembly 5 ZE K 1 AN FR R A
: 1 A Back up ring D85x20x2.5 & K IFDS5x20x2. 5 1 S B A
S 3/$ i"é 12 A Circlip 85x70x3 $4B85x70x3 1 AN it
M@i 13 A Seal ring 85x70x9 aEagicl 1 AN ERR
5/<FI 7.\25 14 A Valve bushing [RES 1 AR
< } 15 A Spring R 1 AR A
7/$J| 3 16 A Valve plug Jf] ey 1 AN FR A
13 17 A Catch P 1 AR
+ 18 A 0 ring D15. 8x2.4 O % 4 [ 1 AN FR R A
y 19 A Circlip ¢12 ik o 12 1 AR A
1 20 A Circlip $22 418 & 22 1 AN it
q:,/13 21 A Slide valve T 1 1 AR A
2/ 22 A Spring ik 1| AResmirg
1 23 A Cylinder G 1 AN ER R
i 24 A Spacer kY 1 AN Bl A
o 25 A Screw M5x5 B2ETM5x5 1 AR A
T 26 910100100071 Bolt GB5782-M16x50-8. 8 B2 44:GB5782-M16x50-8. 8 1
%5 5 27 910400500010 |Washer GB93-16 BT EIGBI3 16 1
u % 28 255043520020  |Chain plate PHBERT 1
29 255043520006 Cylinder head 3k 1
30 940200500001 Chain wheel bearing 780708K— & 110x & |#EF04#HK780708K- & 110x & 40x27 1
31 910401300020  |Circlip GB894.1-40 i L PE RS B GBBY4. 1-40 1
32 910600600022 Split pin2.5x40 JF 452, 5x40 2
33 A LH1623 chain LH1623#K 205 2 AN A
34 255044020157 Joint Ko 3k 2
35 910600600030  [Split pin 3.2x30 TF 443, 2x30 2




489 hér (=% 42 A W) /Short lifting cylinder (two stage full free)

#

g
S P —
g} =
4
<b |
T 7.\25
7/'?; i
Sl s
V/B
10
11
12
/1
e
15
16
17
19
18
2
-
 I—

e,

B2 /NO GG /SN Name 48 b /Qry| %7 /Remarks
36 255044020158 Nut MI8x1.5 BRIEEBIM18x 1. 5 2
37 910300400007 Nut M18x1.5 BEBIM18x1. 5 2
38 910400500009  |Washer GB93-14 A EIGBI3-14 2
39 910100400022 Bolt GB5786-M14x1.5x40-8.8 12 FEGB5786-M14x1. 5x40-8. 8 2
% 40 255044020156 Joint Fa ik 2
n 41 910400500008 SpringWasherGB93-12 PR GB93-12 1
42 910100400009 BoltGB5786-M12x1. 25x25-8. 8 IZH4£GB5786-M12x1. 25x25-8. 8 1




AR hir (=% 4L W) /Lifting cylinder (two stage full free)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks

255043510040 Cylinder (L) ®50x ®40x940 (H=2000)  |&L (L) (H=2000) 1 % /Inc. 1-21
Ly 255043510041 Cylinder (L) ®50x®40x1190 (H=2500) |ilifi (L) (H=2500) 1
T 255043510042 Cylinder (L) ®50x®40x1440 (H=3000) | (L) (H=3000) 1
‘/5 B 255043510043 Cylinder (L) ®50x®40x1590 (H=3300) |¥ifi (L) (H=3300) 1
gy z/ﬁ ' 255043510044 Cylinder (L) ®50x®40x1690 (H=3500) [T (L) (H=3500) 1
2/: 2 o 255043510045 Cylinder (L) ®50x®40x1740 (H=3600) |l (L) (H=3600) 1
3/ B Ve = A 255043510046 [Cylinder (L) ®50x®40x1790 (H=3700) [T (L) (H=3700) 1
o\ Py %513 255043510047 |Cylinder (L) ®50xP40x1890 (H=4000) [ifiT (L) (H=4000) 1
%’?13 T 4}\14 255043510048 Cylinder (L) ®50x®40x2040 (H=4300) [T (L) (H=4300) 1
q‘,\]‘; $\15 255043510049  [Cylinder (L) ®50x ®40x2140 (11=4500) |Jh%L (L) (H=4500) 1
rﬁ\ it 16 255043510050  |Cylinder (L) ®50x®40x2390 (H=5000) [T (L) (H=5000) 1
[ 8 ™ 255043510051 Cylinder (L) ®50x ®40x2590 (H=5500) |vlifi (L) (H=5500) 1
™1 255043510052 Cylinder (L) ®50x®40x2840 (H=6000) [yl (L) (H=6000) 1

255043510053 |Cylinder (R) ®50xD40x940 (=2000)  |¥fifir (R) (H=2000) 1 SR/ e A
255043510054  |Cylinder (R) ®50x®40x1190(H=2500) | (R) (H=2500) 1
255043510055 Cylinder (R) ®50x ®40x1440 (H=3000) |l (R) (H=3000) 1
J 255043510056 Cylinder (R) ®50x®40x1590 (H=3300) |V (R) (H=3300) 1
A\Eﬁ 255043510057 Cylinder (R) ®50x®40x1690 (H=3500) |lifiL (R) (H=3500) 1
| T , ¢ 255043510058 Cylinder (R) ®50x®40x1740 (H=3600) |V (R) (H=3600) 1
1 4\? ?\2 B 255043510059 Cylinder (R) ®50x®40x1790 (H=3700) |l (R) (H=3700) 1
7/? S\Q ?\12 255043510060 Cylinder (R) ®50x®40x1890 (H=4000) |V (R) (H=4000) 1
;‘j ejf) " 255043510061 Cylinder (R) ®50x®40x2040 (H=4300) |l (R) (H=4300) 1
‘ 7 /é | M3 255043510062 Cylinder (R) ®50x®40x2140 (H=4500) [ (R) (H=4500) 1
'“V/Q g/b 15 255043510063 Cylinder (R) ®50x®40x2390 (H=5000) |l (R) (H=5000) 1
o . _1 0/ﬁ ;N; . 255043510064  [Cylinder (R) ®50x ®40x2590 (1=5500) |ih4L (R) (H=5500) 1

18 - 2 -1Lé mﬁ/ 255043510065 Cylinder (R) ®50x®40x2840 (H=6000) |l (R) (H=6000) 1 _

! c 255098510002 [Seal kits (two stage full free liftil%EfHEIA (K amEI G | 2 e

1 A Connecting rod e AT 1 AN FR R

2 A 0 ring 26x2.4 070 2 4} [ 1 AN ERLRE

3 A Piston rod assembly e AR FEFT B 1 AN FR R

4 A Adjusting bushing R 2 AN ERLRE




A hi (=42 W) /Lifting cylinder (two stage full free)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
5 A Piston SRR FE 2 AN
& A 6 A ScrewM4x6 PN 7S 110 it 5 ] MR T M4 x 6 2 AR
T i 7 A Circlip ¢18 L4 & 18 2 AR AL
/B 8 A Copper bushing IR 2 AN E SRR
ﬂ /ﬁ ! 9 A Spring I 2 AN ERR
e 2] 0 A Buffer plunger R 2| R
L o 11 A Supporting ring 50x45x15 AR 50x45x15 2 AN BRI
3/ = L?ZJ $\12 12 A Dust ring DKB40x52x7/10 55 24 2 ANEh AR
g 2t 3\12 13 A Seal ring 40x50x6 ol P 4 2 AR
3\14 P45 14 A Guide bushing CALES 2 AN FU R I
@~ N0 15 A 0 ring 49.7x2.4 0705 %} ] 2 AR R A
?\15 ) 16 A Bearing 4030 AN 17K 4030 2 AN B it
= ; 7 17 A Cylinder Tk 2 R
18 A Dowel pinl0x26 54141 10x26 2 AN it
19 910400100008 Washer GB97.1-12-200HV P PEIGBIT. 1-12-200HV 2
20 910400500008 Washer GB93-12 PE AP GBY3-12 2
21 910100400009  |Bolt GB5786-M12x1. 25x25-8. 8 U2 FCB5786-M12x1. 25x25-8. 8 2
Y 22 910100400029  |Bolt GB5786-M16x1. 5x40-8. 8 12 #4:GB5786-M16x1. 5x40-8. 8 2
A\Eﬁ ¢ 23 910400500010  |Washer GB93-16 B GBY3-16 2
S\é\ T / 24 A Plunger rod assembly AR FEFT B 1 ASEh A
1 K@ q\\z
- S\é T\
g e o
‘ T | M3
1[%/9 v 15
e O/Q 19 15
N2
Y




s hi (=% 42 f8d) /Short lifting cylinder (three stage full free)

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
255044510100  |Cylinder (M) ®75x ®50x622(H=3600)  [J&E (M) (H=3600) 1 % /Inc. 1-25
255044510050  |Cylinder (M) ®75x®50x685 (H=4000) |y (M) (H=4000) 1
255044510051  |Cylinder (M) ®75x ®50x748 (H=4300)  [&E (M) (H=4300) 1
255044510052  |Cylinder (M) ®75x®50x772 (H=4500) |y (M) (H=4500) 1
A 255044510053  |Cylinder (M) ®75x®50x822 (H=4800) |yi#EL (M) (H=4800) 1
255044510054  |Cylinder (M) ®75x®50x879 (H=5000) |y (M) (H=5000) 1
255044510055  |Cylinder (M) ®75x®50x995 (H=5500)  |yi#EL (M) (H=5500) 1
2 255044510056 |Cylinder (M) ®75x ®50x1112 (H=6000) [JHL (M) (H=6000) 1
= !;; — | 255044510103 |Cylinder (M) ®75x®50x1229 (H=6500) |yHi#EL (M) (H=6500) 1 -
‘4 | & 7 B 255098510005  [Seal kits (three stage full free 1if|% I HEIEM (=44 H i EELD) 1 ot
5/?} —ﬂ 255044510124  |Lifting chain LH1623-45 FETHE 41162345 2 H=3600
. /q>} 45 255044510044  |Lifting chain LH1623-47 AT SR LH1623-47 2 H=4000
H%‘?J 255044510045  |Lifting chain LH1623-53 FETHE 4 LH1623-53 2 H=4300
o - R 255044010060  |Lifting chain LH1623-55 AT 5525 LH1623-55 2 H=4500
i C 255044510133  |Lifting chain LH1623-59 T E4LH1623-59 2 H=4800
Bl 255044510134  |Lifting chain LH1623-63 AT 525 LH1623-63 2 H=5000
1; B 255044510135  |Lifting chain LH1623-61 T4 4 LH1623-61 2 H=5500
13 / 255044510136 |Lifting chain LH1623-71 IS LH1623-71 2 H=6000
“ .1/? 255044510137  [Lifting chain LH1623-81 ETHES5LH1623-81 2 H=6500
iz 3/% 1 A Dust ring 50x58x6. 5 55 24> 1 ASEh A
17 1 2 A Catch 50X 60X3 FIH50X60X 3 1 AR A
: = [ A Seal ring 50X60X6 1 T | e
T, el A Glide sleeve GlhE 1| AR
.E“- . /;_ 5 A 0 ring 74.4x3.1 070 2 & [ 1 AN
1 e 6 A 0 ring 69X3.55 071 % 35t 8] 1 S EUR
7 A Bearing5040 Wl 75040 1 AN FR R
8 A Piston rod TEFEFT 1 AN E R
9 A Circlip CIEZE] 1 ANt
10 A Piston assembly TEFE SR 1 AN ERLRE
11 A Support ring 75x20x2.5 AR T5x20%2. 5 1 N B R AL
12 A Support ring 75x65x3 IR T5x65%3 1 A B R




s hi (=% 42 f8d) /Short lifting cylinder (three stage full free)

sl

(]

:21 ‘Z; ®

@ en

b

-

N

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
13 A Seal ring 75x65x6 FLA % P 1 Bl A
14 A Valve cover RS 1 AN E SRR
15 A Spring L 1 AR AL
16 A Valve plug Jf]5c's 1 AR A
17 A Catch E=lal 1 AN ERR
18 A 0 ring D20x2. 4 O 2 4 el 1 AN B it
19 A Circlip 12 FLA TP 12 1 AR A
20 A Circlip 22 FLA #1122 1 AN it
21 A Slide valve T 1R 1 AN BRI
22 A Spring2. 3x15x48. 5 Hi%E2. 3x15x48. 5 1 AN Bt
23 A Cylinder T A4 1 AR A
24 A Spacer H 1 AN FR A
25 A Screw M5x5 PN 7S A B A SK BB ETMB x5 1 AR A
26 910100100071 Bolt GB5782-M16x50-8. 8 M2 H:GB5782-M16x50-8. 8 1
27 910400500010  |Washer GB93-16 L HEIGBY3-16 1
28 255043520020 Block chain plate PHEERR 1
29 255043520006 Cylinder head 3k 1
30 940200500001 Chain wheel bearing 780708K— & 110x & |#E%04#H/K780708K- & 110x & 40x27 2
31 910401300020 Circlip GB894.1-40 Hil FH 3R P4 Bl GBB94. 1-40 2
32 910600600022 split pin2.5x40 FF D452, 5x40 2
33 A LH1623 chain LH1623H 204k 2 AR A
34 255044020157 Joint Ko 3k 2
35 910600600030  [Split pin 3.2x30 TF 443, 2x30 2
36 255044020158 |Nut M18x1.5 BRIIEEFM18x1. 5 2
37 910300400007 Nut M18x1.5 BZREM18x1. 5 2
38 910400500009  |Washer GB93-14 AR EGBI3-14 2
39 910100400022  |Bolt GB5786-M14x1.5x40-8. 8 IEH:GB5786-M14x1. 5x40-8. 8 2
41 255044020156 Joint Jid o Sk 2
42 910400500008 SpringWasherGB93-12 LB GB93-12 1
43 910100400009  |BoltGB5786-M12x1. 25x25-8. 8 12 HGB5786-M12x1. 25%25-8. 8 1




Afmir (=842 A88) /Lifting cylinder (three stage full free)

==

Si=— %@

=

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
255044510104  |Cylinder (L) ®50x®40x1174 I (L) (H=3600) 1 % /Inc. 24-40
255044510004  |Cylinder (L) ®50x®40x1312 T (L) (H=4000) 1
255044510005  |Cylinder (L) ®50x®40x1424 AT (L) (H=4300) 1
255044510006  |Cylinder (L) ®50xD40x1474 T (L) (H=4500) 1
A 255044510007  |Cylinder (L) ®50x®40x1574 YT (L) (H=4800) 1
255044510008  |Cylinder (L) ®50x®40x1617 T (L) (H=5000) 1
A/B 255044510009  |Cylinder (L) ®50x®40x1751 T (L) (H=5500) 1
- 255044510010  |Cylinder (L) ®50x ®40x1884 IS (L) (H=6000) 1
255044510107  |Cylinder (L) ®50x ®40x2017 T (L) (H=6500) 1
132 255044510108  |Cylinder (R) ®50xD40x1174 L (L) (H=3600) 1 o ﬂnnc' -
1 g\ii 255044510011  |CyRinder (R) ®50x®40x1312 YT (R) (H=4000) 1
T - 255044510012 |CyRinder (R) ®50x D 40x1424 ML (R) (H=4300) 1
'573\22 255044510013 |CyRinder (R) ®50x®40x1474 T (R) (H=4500) 1
*1 B 255044510014  |CyRinder (R) ®50x®40x1574 T (R) (H=4800) 1
| 255044510015  |CyRinder (R) ®50x ®40x1617 L (R) (H=5000) 1
u o 255044510016  |CyRinder (R) ®50x®40x1751 AL (R) (H=5500) 1
Zi 255044510017  |CyRinder (R) ®50x ®40x1884 L (R) (H=6000) 1
2 255044510111  |Cylinder (R) ®50x®40x2017 IS (L) (H=6500) 1
37 c 255098510003  |Seal kits(three stage full free 1ift|Z&EAHEIIA (=54 H HALTHIL) o |, L=r
9 255044510134  |Lifting chainLH1623-63 AT BE 2K LH1623-63 2 H=3600
& 255044510046  |Lifting chainLH1623-69 T E4LH1623-69 2 H=4000
. %38 255044510138  [Lifting chainlLH1623-73 A THEESCLH1623-73 2 H=4300
255044510047  |Lifting chainlLH1623-75 LT Sk LH1623-75 2 H=4500
D 255043510139 |Lifting chainLH1623-79 AT BE 25 LH1623-79 2 H=4800
255044510140  [Lifting chainlLH1623-85 LT 5k LH1623-85 2 H=5000
255044510048  |Lifting chainLH1623-95 AT 525 LH1623-95 2 H=5500
255044510049  [Lifting chainlLH1623-103 ETHE45LH1623-103 2 H=6000
255044510125  |Lifting chainLH1623-113 AT BE 25 LH1623-113 2 H=6500
1 910100300023  |Bolt GB5783-M8x25-8. 8 12 FEGB5783-M8x25-8. 8 4
2 910400500006  |Washer GB93-8 55 2 B GB93-8 4
3 910400100006  |Washer GB97.1-8-200HV F 44 B GB97. 1-8-200HV 4




Afmir (=842 A88) /Lifting cylinder (three stage full free)

5 /N0 Ymtg/SN Name R 7% /Remarks
4 255044520099  |Rubber pad ik 2
5 255044520100  |Support block XAER 2
6 255044520098  [Blendboard R 2
8 910300100007  [Screw M10x35-8. 8 B24TM10x35-8. 8 2
9 941100100003  |Nut GB6170-M10-10 IZREGB6170-M10-10 2
10 910400100008  |Washer GB97. 1-12-200HV P REIGBIT. 1-12-200HV 2
11 910400500008  |Washer GB93-12 PR E GB93-12 4
0@* 12 910100400009  |Bolt GB5786-M12x1.25x25-8. 8 IZFEGB5786-M12x1. 25x25-8. 8 2
'1?@ N 13 A Joint Fm Sk 2
M“ﬁﬁﬂ .'} 0 ﬁ%g 4‘,\“ 15 910100300053  |Bolt GB5783-M12x45-8. 8 IZEGB5783-M12x45-8. 8 2
l g | é\% 16 910401300020  |Circlip GB894.1-40 b ) 5 1 424 Bl GBB9 4. 1-40 2
ﬂ ﬁ 18 T T 17 940200500005  |Chain wheel bearing 780708K-d 110x & |8E46%HA&780708K- b 110x b 40x27 2
[f_ ﬂ’— " k% 18 A LH1623 chain LH16234% 204k 2 AR A
: 2% 1% 19 A Split pin 2.5x40 HF E42. 5x40 2 A R A
: %%% _E 2l ” I 20 A Joint Ko Sk 2 AR AL
e 1 . 21 A Split pin 3.2x30 TF 1443, 2x30 2 AN FUR I
I R 22 A Nut M18x1.5 BRIATUZ BEM18x 1. 5 2 A H g
A BT g/lz Z: 23 A Nut Mi8xl. 5 iZRH18x1. 5 2 TR B
) 24 A Piston rod i FEAT 1 ARG
= ‘27 TT 25 A Adjusting bushing 40. 5x49x.2 240, 5x49xL.2 1 AR A
i 26 A Circlip ®24x2 22 P58 ) 24x2 1 R FplR it
g %\34 . 27 A Bearing 50x20x2. 5 % 7K50x20x2. 5 1 A A
T %\ 31 ? . 28 A Catch 50x40x3 4 J750x40x3 1 AN EIR A
g | 3 T 29 A Seal ring 50x40x6 FLH % 1 AN FR R
<, 30 A Piston e 1 A B
¢ 31 A Copper bushing GIES 1 AN Fl R A
32 A Circlip ¢26.5x2 221518 & 26. 5x2 1 AN A
33 A Buffer ring ZZ IR 1 A Bl
34 A Dust ring DKB40x52x7/10 gy 1 AR A
35 A Seal ring 40x50x6 il FH % 4 P 1 ANt
36 A Guide bushing FE 1 AR AR




Afmir (=842 A88) /Lifting cylinder (three stage full free)

=
/Gf

)
=

=
&
=3

B2 /NO GG /SN Name 48 b /Qry| %7 /Remarks
37 A 0 seal ring 49.7x2.4 O 2 4 [l 1 Bl A
38 A Bearing 4030 X il 4030 1 AR A
39 A Cylinder (AREN 1 AN Bl A
40 A Dowel pin D10x26 [ FE45D10x26 1 AN B AL

N

Z

-

%
&

&
=

b
=3

Y
Va3

b b
H &

= eI

%
=




A4t dhEr/Tilted cylinder

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
255020510001 Tilted cylinder (6/10) FEATREMET (6/10) 1 H<3700, Left
A 255020510002 |Tilted cylinder (6/6) fE RN AT (6/6) 1 IO
255020510003 Tilted cylinder (3/6) FEATUR AT (3/6) 1 5000<<H, Left
255020510005 Tilted cylinder (6/10) A7 UARHAET (6/10) 1 H<{3700, Right
A 255020510006  |Tilted cylinder (6/6) A GRHHL (6/6) 1 JrUSTS
255020510007 Tilted cylinder (3/6) A AGURHET (3/6) 1 5000<<H, Right
B 255098510006 Seal kits (tlited cylinder) S (URIEL) 2 L an‘E"E .
1 A Grease mouth 71/8 EEIE RME71/8 2 ANEh AR
2 255098520501 Earring Hi 2
3 255098520503  |Bearing GE30ES KT Hli K GE30ES 2
4 A Circlip 47 41847 2 AR A
5 A NutM14 IEERM14 2 AN Bt
6 A Washer14 HpE 14 2 AN BRI
7 A BoltM14x55 B2 FEM14x55 2 AN it
8 A Piston body assembly T FEAR SR 2 AN ER R
9 A Yx seal ring D70x60x6 Y x 24 25 4} P 2 AN
10 A Support ring D70x20x2.5 SAAIDT0x20x2. 5 2 AR A
11 A Dust ring 52x32x8/9 55 24> 2 AN
12 A Circlip 52 $1i1E(52 2 AR A
13 A Circlip 4 2 AN it
14 A Catch 48x32x3 4 Fr 48x32x3 2 AR A
15 A Useal ring 48x32x10 UZH % 4 P 2 AN B it
16 A Guide sleeve SHE 2 AN Eh A
17 A 0 seal ring 70x3.1 O 2 4t ] 2 AN FR R
18 A Bearing 3225 P A 3225 2 AN A
19 A Cylinder barrel assembly (RGPS 2 AN FR R
20 255098520520 Bearing 3040 B A 3040 2




252198501058 #. & & %/Electric system

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
1 920200300009  [Micro switch WENIT R 1 N
2 910400100003  |Washer GB97. 1-4-200HV P HEIGBI7. 1-4-200HV 2
3 920200800013 Combination switch HEFHK 1
4 910200500038  |Screw GB818-M5x12-4. 8 W24TGB818-M5x12-4. 8 4
5 910400500004  |Washer GB93-5 A GB35 8
6 910400100004  |Washer GB97. 1-5-200HV 44 GBIT. 1-5-200HV 8
7 922000100001  |Light PDL-LXZM-1 JTPDL-LXZM-1 2 Lﬁui\“
8 922000100002 Light PDL-LXXD-1 JTPDL-LXXD-1 9 HHﬁF’flﬂJ}\J‘Iro?t
9 920200200031  |Key switch BRI R 1
10 920500100001  |Horn 125-DC24V WP\ 125-DC24V 1
11 910400100005  |Washer GB97.1-6-200HV P4 EIGBI7. 1-6-200HV 1
12 910400500005  |Washer GB93-6 LB GB9Y3-6 1
13 910200500051  |Screw GB818-M6x12-4.8 H2%]GB818-M6x12-4. 8 1
. . g — N ZER /MUl Tl
14 920200300004  |Micro switch RZ-15GQ22-B3 WENIT R 3 }
5 921100100063  |Indicator 3401-12-80V (#3401 1 Curtis
921100100039 Indicator IDD-E-35CD17B {X F IDD-E-35CD17B 1 Inmotion
16 921900100001  |Transducer DC48V 24V M ARDCA8VEL 24V 1
17 921900100004  |Transducer DC24V 5V B 28DC24VEESV 4
18 920200100020 Emergency stop switch LAY39-0IMJ-RC [=FFFIRLAY39-01MJ-RC 1
n——— " 255033010018  |Body wiring harness (Curtis——F-4P25N%= &4 (Curtis-F-4P25N) 1 Curtis—F
"Tj-_lﬁ 255033010011 Body wiring harness (Inmotion—4P25N)|Z= 52k (Inmotion—-4P25N) 1 Inmotion
3 921000200079  |Charger SN48V80A (Asia Chinese) 7t H, 4 SN48VS0A () 1 600\630Ah
8 921000200080  |Charger SN48V8O0A (Asia English) 7t Hi, 2% SN48V80A (V%) 1 600\630Ah
921000200081  |Charger SN48VS0A (Europe) 75 HL, #$SN48V80A (RK) 1 600\630Ah
921000200082  |Charger SN48V80A (England) 76 Hi, 2% SN48V80A (%) 1 600\630Ah
" 921000200083  |Charger SN48V80A (Australian) 75 HL, #$SN48VS0A () 1 600\630Ah
921000200084  |Charger SN48V80A (America) 7t Hi, 2% SN48V80A (3£) 1 600\630Ah
921000200097  |Charger SN48V100A(Asia Chinese) 7t H, 3 SN48V100A (7. ) 1 700\770Ah
921000200098  |Charger SN48V100A(Asia English) 76 HiL 2 SN48V100A (1 %%) 1 700\770Ah
921000200099  |Charger SN48V100A (Europe) 75 HL, #$SN48V100A (IER) 1 700\770Ah
921000200100  |Charger SN48V100A (England) 76 HL, 2 SN48V100A () 1 700\770Ah




252198501058 #. & & %/Electric system

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks

% 921000200101 |Charger SN48V100A (Australian) 76 HLARSN48V100A () 1 700\770Ah
921000200102 |Charger SN48V100A (America) 75 HHL B SN48V100A (35) 2 700\770Ah

21 255033010008  |Cable LR 2R 4 1

22 910200200058  |ScrewGB70. 1-M8x25-8. 8 BZ4TGB70. 1-M8x25-8. 8 1

93 255033010019 Electronic control module (Curtis—4P{H$E2444 (Curtis—F-4P25N) 1 Curtis-F
255033010012 Electronic control module (Inmotion-{H4%2H44 (Inmotion—-4P25N) 1 Inmotion

24 255033010005  [Cable-U2-35-6-8-1350 £ 45 -U2-35-6-8-1350 1

25 255033010006  |Cable-V2-35-6-8-1300 2R 45-V2-35-6-8-1300 1

26 255033010007  [Cable-W2-35-6-8-1250 £ 45 -W2-35-6-8-1250 1

27 255033010002  |Cable-U1-35-6-8-3100 2 45-U1-35-6-8-3100 1

28 255033010003  [Cable-V1-35-6-8-3050 £ 45 -V1-35-6-8-3050 1

29 255033010004  |Cable-W1-35-6-8-3000 2R 45 -W1-35-6-8-3000 1

30 920201000002  |Foot pedal IS TF S JK231 1

31 922000100003  |Light PDL-LXHW-2 T PDL-LXHW-2 2

32 922000100004  |Light PDL-LXJD-01Y JTPDL-LXJD-01Y 1

33 255033510001  |Rear lever switch JEtETFIF R 1

24 921700100005  |Accelerator I3k 24F73-532-133 1 Curtis
921700100015  [Accelerator Jnidi#E JCTH2-5L 1 Inmotion




252198501059 . 3= 284 (CURTIS-F) /Electronic control element (CURTIS-F)

5 /N0 Ymtg/SN Name P P& /QTY &7 /Remarks
1 920100400008  |Fuse box BX2081X B &BX2081X 1
2 921400100156 Controller AC-F4-A-48-375-001 175 1 2 AC-F4-A-48-375-001 1 Pump/ %%
3 921400100157 Controller AC-F4-A-48-450-001 2 BEAC-F4-A-48-450-001 1 Traction/Z 5]
4 920700100005  |Contactor DC48C-SW200-262 FEf #DCA8C-SW200-262 1
5 920500100002  |Buzzer DJB-24B W\ e 25D JB-24B 1
6 922000100005  |Light SG252-24V $TSG252-24V 1
7 920800100002  |Relay DC24V-HFV4 4k L 23 DC24V-HFV4 1
8 920100100014  |Fuse 500A R £2500A 1




252198501060 ¥ 32484 (Inmotion) /Electronic control element (Inmotion)

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 920100400008  |Fuse box BX2081X B &BX2081X 1
2 921400100070  |Controller ACS48S-350C—23P 175 1 2 ACS48S-350C-23P 1 Pump/ %%
3 921400100071  |Controller ACS48S-450C—35P 21 2R ACS48S-450C-35P 1 Traction/Z 5]
4 920500100002  |Buzzer DJB-24B W\ NS 45D JB-24B 1
5 922000100005  |Light SG252-24V §TSG252-24V 1
6 920800100002  |Relay DC24V-HFV4 4f 1 3DC24V-HFV4 1
7 920100100014  |Fuse 500A B 225004 1
8 920700100005  |Contactor DC48C-SW200-262 FEf B DCASC-SW200-262 1




252198501061 w2 ki 4E B ¥ & /Power connector assembly

5 /N0 Ymtg/SN Name P Iﬁ%/(:)TY 7% /Remarks
1 920400100023 Batteryconnecting cable REMA95615-39[#4REMA95615-39 1
2 920400100011  |Batteryconnecting cableREMA95500-01 |#4d{HREMA95500-01 1
3 910400100005  |Washer GB97.1-6-200HV P44 I GBI7. 1-6-200HV 4
4 910400500005  |Washer GB93-6 FEEHLPE GBY3-6 4
5 910200200046  [Screw GB70. 1-M6x60-8. 8 B24TGB70. 1-M6x60-8. 8 4




252198501062 #rhg4c3% (X)) /Sign installation (Chinese)

5 /NO it /SN Name 4 b /QTy| %3 /Remarks

A 255098514751  |Label assembly PRI A 1 7% /Inc.1-19

254598514751  [Label assembly 0 2 i 1 £1% /Inc.1-19
1 255047020003 Instructions for use of forklift M2 A A 1
2 255047020016  |Lubrication Chart T R 1
3 255047020007 Battery maintenance tips & R IR R 1
4 941200300011  |Prompt label FER AR 1
5 255047020013 No Seaters NN 1
6 255047020011  |Lifting label 13 B A U 3
7 255047020008  [No 1ifting sign 25 1 AR IR 2
8 941200100027  |Squeeze label BT U 2
9 255047020002 Tyre pressure identification IR AERR IR 2
10 255047020017 Tire removal identification B IRPREAR R 2
11 255047020022  [Nori logo T IR & 2
12 255047020004  |Hydraulic oil label TR AR 1
13 255047020015 Product model identification 72 i B AR iR 2
14 255047020001  |Foot brake label JHR B s 1
15 255047020012  [Safety belt label AR M 1
16 255047020009  |No Climbing A - e 1
17 941200100004  [Safety label AR 2
18 255047020019  [Whole vehicle hoisting BERR 2
19 255047020006 Opening label of battery box cover |FEIMAH &I )E AR 1




252198501063 #rhf4-3 (2 X)/Sign installation (English)

5 /NO it /SN Name 4 b /QTy| %3 /Remarks

A 255098514752  |English labeling assembly BRI R R 1 £1% /Inc.1-16

254598514752 English labeling assembly PR A A% 1 1% /Inc.1-16
1 255047020007 Battery maintenance IR IR 1
2 941200300011 [Warning label S bR 1
3 255047020013 “No passengers” decal LN 1
4 255047020011  [Crane hook label s b 3
5 255047020008  |No crane label 25 1 AR IR 2
6 941200100027 Squeeze hand stick By Fhr 2
7 255047020002 Tyre pressure label ARSI 2
8 255047020022 [Noblelift logo AL 2
9 255047020006  |Supporting point label SCE bR 1
10 255047020004 [Hydraulic oil sticker UL Tt bR 1
11 255047020015 Product model sticker 7 SRR 2
12 255047020001 [Foot brake sticker S B 0 1
13 255047020012 [Safety belt sticker e o] 1
14 255047020009 [No climbing ZAEFE 1
15 941200100004  [Safety label AR 2
16 255047020006 Battery cover open sticker R VA 25 T )5 b 1




252198501064 #3454 4% (f X) /Data nameplate (Chinese)

K5 /N0 4kl /SN Name LR BB /QTY 4% ¥E/Remarks
1 255047520001  |Nameplate AL 1
2 910500600002  |Rivet GB827-3x10 4T GB827-3x10 4
3 255047520004  [With sideshift weight reduction labe|#F NIk F AN 1
4 255047520003  |Load curve A 1t 2 14 1




252198501065 #t#% 4% % (32 X) /Data nameplate

T—

K5 /N0 4kl /SN Name LR BB /QTY 4% ¥E/Remarks
1 255047520002 [Nameplate i 1
2 910500600002 |Rivet GB827-3x10 BIET6B827-3x10 4
3 255047520005 Lose weight sticker with sidesway |#rfUASJkEE ARG 1
4 255047520003 Load capacity diagram 7 g i 2k 1

-y

s ENE ~ OO |
WOILLF B PIGNT THTOGK G0
e i e S
R




252198501066 22%#/Lithium Cel |

5 /N0 Ymtg/SN Name P Iﬁﬁ/ QTY #&1E/Remarks
255037011003 4P25N Li Battery (400) AP25N4 H it (400) 1 1#%%/optional
A 255037011001 4P25N Li Battery (500) 4P25NE H it (500) 1 % /optional
255037011004 4P25N Li Battery -H(400) 4P25NEE RN # i (400) 1 %% /optional
255037011004 4P25N Li Battery —H(554) AP25NEH Hjth— i #4 (554) 1 %% /optional
255137012120  |Li Battery 48V-400(GF1) R EL 48V-400Ah 1 1% /Optional
A X 255137012121 |Li Battery 48V-554(GF1) I 48V-554Ah 1 % /Optional
255137012114  |Li Battery 48V-400-H(GF1) FREL ML 48V-400Ah— N #k 1 1% /Optional
N 1 255137012115  |Li Battery 48V-554-H(GF1) HEE D 48V-554Ah— Nk 1 % /Optional
ss.?"o \' < 255136512102 Charger ADY48V200A (380V) fH EEL 70 B BS ADY48V200A (380V) 1 B
. . ~ ) 255136512103 Charger ADY48V200A (380-418V) ARELFE R ES ADY48V200A (380-415V)[ 1 W /BR
N B 255136512104 Charger ADY48V200A (240V) HHEEL 70 HELBS ADY48V200A (240V) 1 2
« P 255136512105  |Charger ADY48V200A (480V) AL 75 HL S ADY48V200A (480V) 1 £
. 3 910400200005  |Washer GB96. 1-12-200HV KHPEIGBY6. 1-12-200HV 4
. 49 4 910400500008  |Washer GB93-12 PE P GB93-12 4
£ 5 910200200097  |Screw GB70.1-M12x25-8. 8 B24TGB70. 1-M12x25-8. 8 4
3 6 255123012001 Secondary weight B fic = 1




